case

Models 644 and 646
Compact Wheel Loaders

‘Parts Catalog A1281




MODEL 644 S/N 9662906 THRU S/N 9698283
MODEL 646 S/N 9663323 THRU S/N 9698982

COMPACT WHEEL LOADERS
Parts Catalog No. A1281

Note: This Parts Catalog replaces the
previous issue - 1281 - which
is obsolete and should be
discarded.




TRACTOR MODEL AND [
SERIAL NUMBER PE WATION AND SPECIFICATION
MBER 847 NUMBER 646

ENGINE MODEL, SERIAL

TRACTOR MODEL DE

<\
N,
644 WHEE |@\d§

ENGINE MODEL DESIGNATIONS

K-321-A C19028 Engine
Spec. No. 60209D

CCKA-MS C17626 Engine
Spec. No. 2481G




GENERAL INFORMATION

Indexes

This parts Catalog is arranged for easy identification of
Genuine CASE Service Parts. An alphabetical index is
provided at the front of this Catalog to locate the major
groups or assemblies. A numerical index at the rear of the
Catalog gives the part numbers and the pages on which
they are described.

lllustrations

All parts are illustrated in ""Exploded Views" which
show the individual parts in their normal relationship to
each other. Reference numbers are used in the illustra-
tions. These numbers correspond to those in the “’Refer-
ence Number” column and are followed by the part
number, description and quantity required.

Indented Desc

Indented parts in the descriptive list are a part of the precedi

The quantity shown in the Number Required”’ colum
indented in descriptive list. In this case the quantity

assembly. &\
REF. PART NO. @Sﬁ@TION

Orders

Orders should plainly specify correct part number, full
description, quantity required, machine model and engine
model, machine and engine serial numbers, method of
shipment and shipping address.

Changes

When changes to the machine make it necessary,
revised pages for this book will be issued. The revised
pages will be issued with the same page number as those
they replace and the “issue’” number and date will be
advanced.

It is imperative that revised Parts Book pages be in-
serted into their respecti Books as soon as received.
Failure to do so williead\to onfusion and defeat the
purpose of the boo

SO
Pty

(N

bly or sub-assembly.
mber of parts used on a machine except where parts are
the number required for the preceding assembly or sub-

REQ'D

A 55159 C ASSY -rear Steering . o« « v v v as s st as s aen e 1
28 A 56208 ET ASSY -rearcylinder . ..o vuvennaes oo an s 1
29 A 55956 PLUG - adjusting, SOCKEt S8y . + « « « v v ve v enoevmmnsvmmreens 1
30 A 55957 SEAT -socketball . ... vviiinn e 2
31 A 56210@ SPRING -S0CKET . v v msnacn s m e e saeona e 1
32 A 56209 SEAT -SOCKET SPFING. « ¢ o v v v s v s as s e s e oan oo 1
33 G 45175 CLAMP ASSY - SOCKEL @SSY + v v v oo vvrnnmerersenansnsnseesnes 1

16- 836 BOLT-1/2" x2-1/4" N.F.heX.e s oo e v v viiaane s eeees 1
34 132- 104 PIN-cotter, 3/167 X 3 + et e i e ai e 1
35 A 55889 STUD - ball, socket & cyhinder . . ..o v vivnvn e 2
36 13- 410 BOLT-1/4" xB/8 " N.C,heX. s v v e v ivie s cees 4
37 92- 4 LOCKWASHER - 1/47 SAE . . . .t i v e annnensamam s m e se e 4

Terms “’Right Hand"’ and “‘Left Hand"’

“Right Hand"’ and “‘Left Hand" sides of this machine are determined by standing at the rear of the unit and facing in the

direction of forward travel.



ALPHABETICAL INDEX 3
KOHLER ENGINE SECTION

Page Page

AirCleaner .. . ... ...ttt iiinenns 39 Filter, Breather . . .. .. .. ................... 27
Battery. . .. ... e e e 89 Flywheel, . . ... ... . . it 31
Belt, Starter-Generator . ... .. ...t v v v e 35 Fuel PUMpP .. ittt ittt e s s ettt e s e e 41-43
Breather, Crankcase . ... .. ... cvt e veeneeenn 27 Fuel Strainer .. . ..o v v i ittt i st e nnnnenes 43
Camshaft . ..ottt e e e 27 Fuel SYSTBM « vttt i et it et ittt e 43
Carburetor . . .. . . i e e 41-43 Gasket Kits. . ..o v i v it i s i e 33
ConnectingRod. .. ........ .. .s 29 Governor. . . .. e e e e e et e i 37
Crankshaft . . ... ... ..ttt iinnn 29 ;T =T 25
Cylinder Block. . . ... ... .. .. i, 31 OilPan. . ... it i e e e 31
Cylinder Head . . . . .. .. ... ... e 31 T3 o 1 29
Electrical System . . . . .. .. ... ... e 89-91 PTOCIlutch. . .. ... i i i et nan 43-45
Engine Block & Spark Plug. . . ... i e e 89
AttachingParts . ...........cieueev.. 31 Starter-Generator. . . ... ..ot ittt it e 85-87
Exchanger,Heat. . . ... .. .. ... ... ..., 59 Tank, Fuel . . .. ... ... ... s 43
Exhaust System . . ... ... ... ... . 25 Throttle Linkage . .. ...... .. 0.t iennnn 37

2 T 25 Valves

Page
AirCleaner . . . ... .. .. . e 5 Flywheel \\0 .................... e 1
Blower Housing . . ... ..o i i v ieeenennn 19 Fuel Pumip N\ . . o s 9
Camshaft ... ... ...... ... ... i,
Carburetor . ... ... ...t ii i
Crankshaft . .. ... ... ... ... ... ... .. ....
Electrical -engine. . . . .. ........ .

Engine Block & Attaching Parts
Exhaust System. ... .......... ... .. ......

Filter -oil. .. . i e e e e %,\\A\Q v
BA \§ TOR SECTION

@ Page Page
Axle,Front. . . .............. @ e 51 Valve Control Linkage . ................. 65
Axle,Rear .. ............. % ....... 57 Hydraulics-Bucket . ... ................... . 63
Baffles & Shrouds. . . . ...... ((INS ... ... 35 Cylinder, Arms, . . ..................... 63-81
Brakes . .. ............ AN 53 Cylinder,Bucket . ..................... 63-81
Bucket & Arms .. ... .... N\ oo 55 Hoses, Lines & Fittings .. . ............... 63
Control-Speed, Hydraulic . ................. 656 Valve - BucketControl . ... .............. 63-73
Decals . . .. ........ .0 iiiiiinnnnn. 95 Valve Control Linkage, Bucket . . ........... 67
Electrical System ., ., . ... ... ........... 89-91-93 Hydraulic Connections & Components for
Fenders . ... .......... . 0 ... 49 LT-26 Three PointHitch . . . ................ 1056
Frame . ., . ... ... .. . 47 Hydraulic PTO Kit Lt-16 & LT-17. . ............. 99
Frame, Lift Rods and Arms for LT-26 Hydraulic PTO Valve LT- 16 & LT-17. .. .......... 101
Three PointHitch. . . ... ... ........... 103 Implement Lift, Hydraulic. . .. ................ 83
F-27 Hitch Adapter. . ... ............0o.... 105 Instruments, Electrical . ..................... 89
Grille. . .. ... . . e 47 Lever- Range Selector . ..............c0u.... 49
Hitch, . ... 97 Model D10 Wheel Weights , , .. ................ 97
Hood . . ... ... .. ... ... i, 47 PTOClutch. .. ... . i i i i e e u 45
Hydraulics - Tractor ., ... ................. 59-61 Seat, OpPerator s, . v v v et ittt s et tne e et 49
Coupling, Pump Drive, . . .............. 75-77 SteeringWheel & Gear, . ... .................. 51
Hoses, Lines & Fittings . ... ............ 59-61 TaillLamp ... .. i e e 89
Motor, HydraulicDrive . . .. ............ 79 T00l BOX . ot ottt e e e e 45
Pump. . . 75-77 Transmission . o o vttt e e e e 57
Valve, Control, Tractor . . .. ............ 69-71 WeightBox . . ........ ...t iiinn o 97

Wheels, Front & Rear , . . .. .............. ... b3






REF.

COoONOOOLWN=

PART NO.

C 18627
129- 900
195- 513
c 18629
A 70090
C 18628
A 28077
174- 222
C 19170
192- 17
129- 77
KO 237421
c 19169
214- 2561
c 20634
C 20660
c 20630
C 20374
C 20631
c 20564
13- 424
92- 4
C 20632
C 10678
13- 632
92- 6

Printed in U.S.A.

ONAN ENGINE

DESCRIPTION

AIR CLEANER ASSEMBLY
NUT - wing #10 NF
WASHER - #10

BASE - air cleaner
“O” RING - 1-7/16" 1D,
SCREW - #10 x 2-1/4” NFrd. hd. machine .......... 0. ....
CLAMP ASSEMBLY - air cleaner (includes items 7,9 and 10). . . . ..
LOCKWASHER - #10
NUT - #10 NF square
PRE-CLEANER - air cleaner (optional)
TUBE - breather

CLAMP - hose

ELBOW - carburetor inlet

BOLT - manifold mtg. .... (. \V. ...
LOCKWASHER - manifold% ......

.................................
....................................

...................................

...........

...................................

.....................................

WRENCH - carburetor adjusting
CARBURETOR - engine (repairs, page 7)
BRACKET - choke
CLIP - throttle cable
MANIFOLD - engine, intake
GASKET - carburetor mtg.

BOLT - carburetormtg. .......... @

LOCKWASHER - carburetor mtg

GASKET - manifold, intake . . \\o .

..................

...............................

.............................

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 5

CARBURETOR, AIR FILTER AND MANIFOLD

NN = = NN o mod ol ed e omed o) el oed ed ek od ad md md oed emd emd emd

February 1976






REF. PART NO.
1 169- 97
2 NSS
3 C 20691
4 NSS
5 c 20693
6 C 20694
7 NSS
8 NSS
8 NSS
9 NSS
10 C 20708
11 Cc 20712
12 C 20700
13 c 20701
14 NSS
15 c 20439
16 c 20704
17 169- 61
18 NSS
19 c 20705
20 NSS
21 C 20707
22 Cc 20699
23 NSS
24 NSS
25 c 20709
26 129 665
27 C 20711
28 Cc 20713
29 NSS
30 C 20715
31 C 20716
32 NSS
33 c 20718
C 20689

Printed in U.S.A,

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 7

ONAN ENGINE

C 20688 CARBURETOR

DESCR

SCREW - bowl cover,

SCREW - choke fly #4 x 3/16” {order C20689Kit). ... ............
-choke ... ...
COVER ASSEMBLY - carburetor {(order C 20688 carburetor), . ........
SHAFT ASSEMBLY -choke .. ........0iviiiiiinnnnnnn. ..
PIN - float
GASKET - body to bow! {order C20689 kit) . . . ... ...............
GASKET - float, valve seat (order C20689kit) . ..................
GASKET - needle, main adjusting (order C 20689 kit), . .............
NEEDLE AND SEAT ASSEM. (order C20689kit). . ...............

FLY

PLUG - gasinlet. . . .
PIN - stop choke. . . .

FLOAT ASSEMBLY -carburetor . . ... v v vt ieen vttt eenanns

LEVER - idler stop. .

NEEDLE - idler adjust (order C20689kit) . .....................

SPRING - idle adjust.

SPRING - throttle stopadj. ............. NN s c s et
SCREW - throttle stop #6 x 1/2” ... .... A I
SCREW - throttle fly #4 x 1/4" {(order C i
FLY -
SHAFT ASSEMBLY - throttle (

throttle . . . ..

NOZZLE ASSEMBLY

der 20089 kit). . ............ ...
NOZZLE -nutandjet. . . .. QO N s o7 e e s ettt m e st e an s nnneens
T \\9 .......................
GASKET - nozzle (order C 2
BODY ASSEMBLY - carbiuretar—{arder 20688 carburetor) . . . ... ......

BUSHING - throttle s

NUT

- throttle stop,

SCREW - throttls

NUT

PACKI%G na &-u- needle (order C 20689 kit) ................

RETAI ainadjustneedle ............ .. i,
amadiustneedle . .. ...t i e et e e e,

e @g. clamp ... . i e e e
- main adj L3 =1 ¢ 112 -

23, 29, 30 & 32)

IPTION REQ’D

....................................

................................

e et e ek e e md N o e e e e o R = md e md ed e e el e el i el e i = e NGO

gpair, carburetor (includes items 2, 4,7, 8, 9, 14, 18, 20,

-

...................................

February 1976






REF. PART NO. DESCRIPTION
1 C 20653 PUMP - fuel, vacuum (used S/N 9663306 and after)
2 C 20740 BASE -fuelpump .............. e e
3 C 20440 SPRING -diaphragm. . . ..ottt e e e e e e e e e
4 c 20448 PLATE -8pring . oottt et et e e ettt
5 C 20434 GASKET -basefuel pump. . ... ..., . ..
6 C 20437 DIAPHRAGM -fuel pump . . . ..ottt e e e e e e e e e e e e o
7 C 20428 VALVE PLATE ASSEMBLY ... ... ittt it e e e een
8 Cc 20738 GASKET -cover, fuel pump. . ... .. .. it e e
9 C 20739 COVER-fuel pump . . . oottt ettt it ettt e e e e
10 C 20433 SCREW -cover, fuel pump. . ... ... ..ttt iannnn.
11 C 20645 PLATE - mechanical fuel pump hole cover. . . . ..
12 192- 19 LOCKWASHER - 174" . .. it i ettt e e et
13 13- 410 BOLT - 1/4" X 5/8" " N . heX & vttt i ettt e e e e oo
14 C 20735 GASKET - plate, fuel pumpholecover. . ... oot it s ot e e ie e
15 C 20647 TUBE -vacuum line . . . ... i it it e st et et eereee s
16 222- 1014 FITTING -inverted male. . . ..ot i ittt it e e e e e e e eee
17 o 20411 CAP -fuel pump . i e e e
18 214- 251 CLAMP-hose .. .....iiii it i
19 C 20650 BRACKET - fuelpumpmtg. ........... >
20 C 20651 SCREW-#10x5/8" .. ............ :
21 129- 27 NUT-#10nf.hex........couv...
22 o 16202 HOSE - vacuum, fuel pump ........ @
23 Cc

Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 9

ONAN ENGINE

FUEL PUMP ASSEMBLY

165626 HOSE - fuel pump to carburetor%
<o

=S AN = ) = e e NI et N = o o e ek ek e e

February 1976



10




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 1"

ONAN ENGINE

PISTON, CRANKSHAFT, FLYWHEEL AND CAMSHAFT

REF.NO. PART NO.

1 C
2 c
3 211-
4 C
5 C
6 c
7 c
8 126-
9 c
10 C
11 C
1 c
1 C
1 C
11 c
1 c
12 C
13 c
14 C
1] C
16 c
17 c
17 C
17 c
17 C
17 C
17 C
18 C
18 C
18 C
18 C
18 c
19 C
20 126-
21 c
22 R
23 C
24 c
25 92-

<3

Printed in U.S.A.

20223
22260
14
20308
20317
20228
20229
9
20327
20233
20342
20351
20352
20357
20358
20373
20379
20380
20381
20481
20402
20382
20383
20384
20386
20394
20400
20403
20408
20409
20410
20480
20482
16
20483
13338

DESCRIPTION

RING - center pin, camshaft. , .. ..
CUP-governor. . .. ...ovvevnnn
BALL-flygovernor...........
GEAR -ring, flywheel. . ... .. ...

FLYWHEEL - engine (includesringgear) . ..........co oo
GEAR SET - timing (includes cam and crankshaftgears) . . ... ........

WASHER - thrust, cam gear ... ...
KEY - woodruff, cam and crankshaft

CAMSHAFT - engine (includes C 20233 Pin). . -« + « v v v ivicvene e e

PIN - camshaft center . . . - . -

PISTON AND PIN ASSEMBLY -standard .............coveeo.nn
PISTON AND PIN ASSEMBLY - 005" .. ... ..o
PISTON AND PIN ASSEMBLY - 010" . .. ... i
PISTON AND PIN ASSEMBLY -.020" . .. ... it ien e
PISTON AND PIN ASSEMBLY -.030" .. .. ... o imann e

PISTON AND PIN ASSEMBLY -.
PIN-piston. . . ..o v annan
RETAINER - pistonpin. . . ... ...
CONNECTING ROD ASSEMBLY

BUSHING - piston pin .....

BOLT - connectingrod .. ...
RING SET - piston (standard). . . . .

RING SET - piston {.0307 ¢
RING SET - piston (.040%0versize)

RING SET - piston (.005" ove! )..
RING SET - piston {.010" over O
RING SET - piston (.020" o@

BEARING - connecti standard)

(002 undersize) . . .. v vt e
od (010" undersize) . .. .. ... i e e
1g rod (020" undersize) . - . ..o

BEARING \

BEA onnecting rod (.030” undersize) . . . ... .ol
W 31y 121 ¢ TR
K > LY 2L P ISR
B w

BEARING - connect

BEARING - cafiriee
e

heel mtg. special . .. ..
ER - crankshaftgear . .. ..

20219 HER - retaining, crankshaft gear
20487 @RAN KSHAFT -engine . . ......

9

LOCKWASHER -7/16" flywheel mtg.. .« « .o oo i v i i i e e e

..........................

gearmMtyd, . ..o v v een e

B e A B A A AP PRBENNNNNNBERNNBARNNNNNONNNS 2 NS 2220 ==

February 1976



12




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

ONAN ENGINE

ENGINE BLOCK AND ATTACHING PARTS

REF. NO. PART NO.

1

OOOOOOO:’OOOOOOOOOO

19
20
21
22
23
24
25
26
27
28
29
29
30
30
31
31

QOO0 O00O0O000O0000

Printed in U.S.A.

20489
20252
20497
20262
20267
20511
20512
20513
20271
20272

513
20519
20520
20528
20523
20534
20533
21569

20490
20491
20492
20493
20536
20504
20540
20541
20248
20499
20500
20501
205602
20503
20263

DESCRIPTION

BLOCK ASSEM. - cylinder, standardbore . ..............cc.....
PLUG - camshaftexpansion . . ... ..o it i it it inn s
STUD - bearingplate, rear . . .. ..o vttt it i it
BEARING - crankshaft, standard (undersize see below) . . .. ... ...
WASHER - thrust, crankshaftbearing . .............. ... ..
KIT -gasket,bearingplate . . . .. v o v v i it it it
PLATE - bearing (excludesbearing) . . . . . ... ..o v i,
BEARING - camshaft, frontorrear . . .. .. ..o vii e vnnnnn
SEAL -bearingplate. . . . ... i ittt i s i
PIN-mainbearing stop. . . . o v v vt i it i i e v i e i s sanaas
NUT -stud, bearingplate. . . . ..o it ittt i e e e s an
LOCKWASHER -rear bearingplate. . . .. ......covviii v,
TUBE -oil,crankecase . . . .. v i i v i v i vt nnnnnnassas
INSERT - valve seat, intake {oversizeseepage 93). . ... ... ......
INSERT - valve seat, exhaust (oversizeseepage 93). . . .. ........
GUIDE -valve,intake . . . .o v vttt ittt e snne e ns e
GUIDE -valve,exhaust . . . ..ot ittt i e en i nnes e

BLOCK ASSEM. - short (includes: cylinder an nkcase, all bearings,
crankshaft, camshaft, timing gear, gove(n r case, rods, pistons,
rings, valves, oil pump and breatherAgbel. . . . ... .. o L

CAP - breathertube . .......... @ ....................

TUBE - breather ......... N R+ et

BAFFLE -breathertube , , . QN + « 5% ¢ttt s ittt i i e,

SEAL - "Q"-ring, breather tu e

CLAMP - breather cap .. ‘ ............................

SCREEN -breather . . (/i = . i i it i it ittt e e e iaaannenn

G - crankshaft, rear (.002 undersize). . . ... ... ... ..
ARING - crankshaft, rear (010 undersize). . . . ... ... .. v

13

o]
m
Q
O

NNNN=2OO R =2NN==NNO ==

-
NN == =k = N0 00 = = = -

February 1976



14




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 15
ONAN ENGINE

ENGINE BLOCK AND ATTACHING PARTS (continued)

REF. NO. PART NO. DESCRIPTION REQ'D
31 C 20265 BEARING - crankshaft, rear (.020 undersize). . . . . ... v o i v i v i e e 2
31 C 20266 BEARING - crankshaft, rear (030 undersize). . . ... ... v v veeunnnn 2
32 C 20494 COVER -valve. . ..o ittt i i i ittt ittt e tiaa s ey 2
33 C 20495 GASKET -cover,valve . ... .. ... .00ttt tinannnnnnns 2
34 C 20498 SEAL -valve, intake . . .. ... ittt ittt i i ettt 2
35 13- 436 BOLT -valve COVer . v v i ittt ittt ittt et ennan e rnenns 2
36 C 20247 WASHER -valve COVEr, COPPEr . . . . i it ittt i sttt e e e vt er e e 2
37 C 20517 ROTATOR -valve . . ittt it ittt ittt i e tee et er et anenns 4
38 C 20293 SPRING -valve . .. vttt i ittt i st it s s ia s e ettt 4
39 C 20294 LOCK -valve and spring. . . . v v v ettt it ettt annoenannnnonnnns 8
40 C 20276 TAPPET -valve,standard. . . .. ... .. ittt sttt neenns 4
40 C 20277 TAPPET -valve, 005 oversize. . . . . . vt i it it et i ettt snnnnnnns 4
41 C 20521 VALVE -intake. . . . .. .. i i i it ittt sttt ieenenananas 2
42 C 20522 VALVE -exhaust. . ... .. ittt ittt tr e st teeneennnannaans 2
43 C 20524 INSERT - valve seat, exhaust (002" oversize) . ........... v vn. 2
43 C 20525 INSERT - valve seat, exhaust (.005"" oversize) .. .... . ieinnnn 2
43 C 20526 INSERT - valve seat, exhaust (010" oversize) . ... ......ccivvvnn.n 2
43 C 20527 INSERT - valve seat, exhaust (025" oversize) N 2
44 C 20529 INSERT - valve seat, intake (.002" oversize) (NG Y o v i i e vt it e s 2
44 C 20530 INSERT - valve seat, intake (.005'' oversi N e s 2
44 C 205631 INSERT - valve seat, intake (.010" oversize) )] . . . v o v o v i et it e s 2
44 C 20532 INSERT - valve seat, intake (026" ovexsizZg) . .........c.cvvivrvunns 2
C 20655 KIT - gasket, complete engine \\ O\ SRR R 1

C 20754 KIT - gasket, carbon removal 4 " valve cover gaskets, cylinder

head gaskets, intake m gaskets and exhaust gaskets , . .. .... 1

(@)

20755 KIT - overhaul, engine (stdndardfincludes: valves, valve spring and
retainers, ring set\(oi er, breather tube, points, plugs, condenser,

Printed in U.S.A. August 1974



16




REF.NO. PART NO.

1 Cc

2 C

3 C

4 C

5 C

6 c

7 c

8 c

9 21
10 Cc
11 C
12 c
13 C
14 177-
15 13-
16 13-
17 92-
18 C
19 C
20 Cc
21 221-
22 221
23 C
23 C
24 C
25 C
26 C
27 13-
28 92-
29 C
30 C
31 C
32 13-
33 14-
34 C
35 c
36 C
37 C
38 C
39 C
40 c
41 C
42 13-
43 c
44 92-

Printed in U.S.A.

20312

20551
20310
20544
20545
20546
20547
20309
20549
5

20552
20314
20579
97
528
536

5
20556
20555
20557
13

14
20563
20562
20553
20554
20564
410

4
20570
20323
20325
416
612
20320
20322

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 17
ONAN ENGINE

OIL BASE, OIL PUMP AND GEAR COVER

DESC

RIPTION REQ'D

COVER ASSEMBLY -g€ar . .. ...t cierivanransrannnneenns
SEAL -oil, governorshaft _ .. ..... ... ... .. v
BEARING - governorshaft,upper. . . ... ..ot
SHAFT AND ARM ASSEMBLY -governor, . . ......vuovuen-- .

YOKE - governor shaft

RING -

retainer, YOKB . . . v v vt i i i m e

PIN - StOp, QOVEINOFr CUP . . . v v v v v e e v s s e n s s ot oanssosns
BEARING - governor shaft, fower . ., ... ... .. .. covivenns
BEARING - bali, governorshaft .. ........ ... v
SEAL -QEar COVEI. . . . i v v vv e n s e anae e s s e s
GASKET -gear CoVer . . .., .t utitnenrusarnooasnsanesscanns
PIN - gear cover , . .

ARM - governor extension . . . ... .veut v n o
BOLT - governor arm extension . .. .. ... ..ceoovnmauenenns--nns
BOLT-5/16x 1-3/4" n.c. heX . . . v ittt e i eee e e inann s
BOLT -5/16 % 2-1/4"Nnc. hex . .. v i r it ir e
LOCKWASHER - 5/16", . . ittt it m s see s s

BASE -

oil ......

GASKET - oii base .

BOLT -
PLUG -
PLUG -

TUBE
TUBE

oil base to block
oil drain 3/8”
oil drain 1/2"

CAP -oil filler . . . .......

OIL PUMP
KIT -

gisket(ol

GASKET -oilcap. .. ... . ...........................
GASKET - tube, oil fill%. ............................

des cup, screenand pipe). . . . ... .o
Y (internal components NSS} . . . .. ... ... .

SWITCH -0il indicator . ... i it s s e cs e e e

ADAPTER - oil filter (used onearly models) . . . ... ... ovvvve s
GASKET -adapter 0il . . . v oo vttt i i c e
BOLT -5/16X 1" N.C.heX . o oottt i it oe s sa e n s
WASHER - copper .
LOCKWASHER -oilbasemtg. . . . . . v v v oo v e s it i cen e e

1
1

1

1

1

1

1

1

1

1

1

2

1

1

4

1

5

1

A 1

A 4

1

........... \ 1
- oil filler (used with vacugm fuelpdinp) . ... ... 1
- oil filler {used with me% (0101111 o1 1O 1
i 1
1

1

2

4

1

1

1

2

1

1

1

1

1

1

1

1

1

2

2

4

February 1976






REF. NO. PART NO.

1 129-

2 C

3 C

4 C

5 C

6 C

7 C

8 C

9 C
10 C
1 25-
12 129-
13 C
14 C
15 C
16 C
17 Cc
18 195-
19 136-
20 169-
21 c
22 121-
23 C
24 c
25 129-
26 C
27 C
28 C
29 C
30 C
31 Cc

Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 19

ONAN ENG

INE

GOVERNOR AND BLOWER HOUSING

DESCRIPTION REQ'D
665 NUT -lock, governor throttle .. ... ... ... ... ... ... ..., 1
20569 BALLJOINT - governor throttlerod. . . . ... ... . i 1
20605 NUT -ball Joint . ...t i i et e et it it i e et 1
20572 ROD -governor throttle, . .. .. v vttt e ettt ettt e e e 1
20573 CLIP-rod,governorthrottle .. ........ ...t nnens 1
20610 GROMMET -rubber. . .. vttt s et it et ettt e ie e 1
20616 PLUG -blower housing . . .. ..ttt ittt e it s st ettt e e 1
20620 TUBE -drain, oil filter, . . .. v v et et it s et et e ettt e 1
20621 STUD -cylinderairbaffle ... ... 0t ittt e e e 4
20608 BRACKET -governorcontrol. . . ... ... ittt 1
118 NUT -bafflemtg.. . ... oottt et i e e ettt e e e 4
27 L - 2
20611 ROD -governor, highspeed . . .. .. ... ... ity 1
20374 CLIP -cable, throttle . .. ..o ittt it ie st ettt em e e e e 1
20613 SPRING - gOVerNOr. . . ittt et i it e e e e e 1
20622 ARM - governor, rear . . . vttt e e e e e, 1
20372 SWIVEL - governor arm 1
14 WASHER-#6 ..................... 1
2 PIN-cotter. . . ..........iiuiunun. > 1
74 SCREW -#8x5/16" ............. . 1
20624 SPACER - governor arm 1
3 BOLT - locking 1/4 x 1/2" n.c. hex . @ ..................... 1
20627 SCREW - #10x 1" nf... ... N T N 1
20628 WASHER-#10 .......... N 2 2
27 1
20626 N 2
20625 1
20580 1
20582 1
20584 1
20614 1

August 1974



20

—_—



REF. NO. PAR

OCWO~NOU L WN -

OOOOOO'S;;OOOOO.SOISOOO

N
=]
OO0 0000000000

Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS
ONAN ENGINE

IGNITION AND CHARGING SYSTEM

T NO. DESCRIPTION
20591 ROTOR -alternator . . ... it it ittt ettt i e e en s
20592 REGULATOR, RECTIFIER ASSEMBLY . . . . . . ... it i it i
20593 SCREW -rotormounting . . ... .t i ittt vttt enonsotanoneeeans
4 LOCKWASHER -rotor mtg. .. ..t v i s e s o s e it i i nnaas
20594 SCREW -stator mounting . . . . v it i ittt ettt et ee et e ennnn
3 LOCKWASHER -statormtg. . . ... ...ttt ittt s it ee e e e
20590 STATOR ASSEMBLY (includes items 8,9 & 10). . . . . ... . ... ......
20596 CONNECTOR -socket . . .... .t iinni it i inannennnas
20597 HOLDER -fuse . . . . it ittt it e i e e e e i e i e st e e nns
20599 CONNECTOR - Wire. . . . .ottt e e e e e e e e e e e e e e e e ey
20604 CONNECTOR -plug, regulator. . . . . ... ittt ittt e ennnns
414 SCREW - 1/4 x 7/8" regulator, rectifier, mtg. . ...................
4 LOCKWASHER - 1/4" | . . e e et e
20585 CLIP-wireholder . . . ... ... . e i e e e
20617 BRACKET -socKet mtg. Wire . . . v i i v ittt ittt eeeeeeeeen
20507 CABLE - spark plug 23-1/2" . . . . ittt it i i it e i
20348 CABLE -spark plug 19" .. ....... e e e e gttt e e
20349 COIL -ignition . . ... o2 e
20344 BRACKET - cable, spark plug. . . ... .. .. N
16905 RETAINER - o-ring, spark plug cables . . ..................
5999-AB SPARKPLUG. .............. o AN
20514 BOX ASSEMBLY - breaker contact (@es items 23,24,25 & 26).....
20318 COVER - breaker box . ’\0 ........................
20321 GASKET - breaker BoX s N ¢+ v vt ot v ettt et it inaaenaes
20484 POINT SET - break t (order kitbelow). . . ............
20343 % otttacts (order kitbelow) ., . . ... ... .. ..
20332 CAM -pointgapadjus® . &/ . . .o i e e i
20505 GASKET - breake L.+
20506 PLUNGER ASSE (includes plunger, guide & diaphragm). ........
20509 breakerbox. ... ... ... . ¢ i i .,
20515 STRARY pol erminalblock. . .. .. ... .. ... o
20516 BLQCKA INAL ASSEMBLY .o\ttt ee e i iieeaennn
20548 SCREW B 1/4" . . i i i e e i e e
20535 SC ANbreaker DOX MTg.. . v v vttt e e e
20588 @ IR AWIre harmess. . . . o . it i e e et

21

s
m
Q
o

- N ) e e e e el e e e e N e e e et e 2 WDW S = e e =S WWO O -

August 1974



22




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS
ONAN ENGINE

STARTER MOTOR

REF. NO. PART NO. DESCRIPTION
1 C 20589 BRACKET -starter mtg. . . . . . . .. ...
2 C 20687 SPACER -starter mtg. . . .. .. ... .. ..t e e,
3 13- 620 BOLT -starter bracket mtg. . . . .. . .. .. .. .. ... ...t ienennnnnn
4 C 20615 BOLT - starter to bracket mtg. . . . . . . . ... .
5 92- 6 LOCKWASHER -starter mtg. . . . . . .. ittt ittt it tte e e ey
6 C 20586 MOTOR -starting 12 volt. . . . . . . .. et e e e e e e n s
7 C 20663 YOKE ASSEMBLY - frame (includes items 8,9, 10, & 11). . ... ...
8 C 20678 BRUSH -starter motor . . . . . . . it ettt et et e n
9 C 20683 COIL ASSEMBLY -field . . . ... . i e e it e
10 C 20686 POLE -shoe . ... ... i ittt
11 C 20687 SCREW -coil mtg., field ... ... ... ... . . ...,
12 C 20664 ARMATURE - starter motor. . . . . v v v it v ettt it e e ann s
13 C 20673 HOLDER - spring. . . .o oot i e et e et e e et e
14 C 20672 SPRING -dever (B). .. . i ittt ittt e et et e e i e
15 C 20671 SPRING - lever {A). . o e e e e e
16 C 20670 LEVER -clutch fork. . . . o oo ittt it i i s e e e e e e e
17 C 20665 CLUTCH - engaging, starter . . . . .. v sttt s et n et nn e
18 C 20666 STOP -pinion . . . .......ovv ., B \ I
19 C 20667 RING -retaining . .. ..........: BN N 4
20 C 20668 WASHER . . .............. N\
21 C 20674 END CAP - starter, rear {includ ) ...................
22 C 20685 BEARING -rear . ... @ ......................
23 C 20680 BOLT - through . .. .. N & T e et e e a e e e
24 C 20679 SPRING - brush . . . . . \ .........................
25 Cc 20676 WASHER -armature. (L N\ . . . ..o ittt et i e
26 C 20677 WASHER - insulatj e s
27 C 20675 . Q.
28 C 20682
29 177- 133
30 C 20669
31 C 20684

o
m
Q
w}

—_ e () e ket AR e e ek e e b e e BB B e TR WA



24




REF.

WA =

OCOONOOAHWN—

PART NO.

Cc 18246
c 10372
61- 510
C 18121
c 18215
c 18214
C 18250
61- 512
192- 45
c 18216
111- 204
129- 518

Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

EXHAUST SYSTEM — 644

DESCRIPTION

MUFFLER -exhaust .. ... ...ttt einenn..
GASKET -exhaust. . . . ..ottt e e e e e e e e e

EXHAUST SYSTEM — 646

MUFFLER -exhaust « -« - vttt i ettt et ie e et mneeenns
PIPE -exhaust, left . .« o o v i ittt i i e i e e e
PIPE -exhaust, right. .« v v v vt it it e et i i e e e e e
GASKET -exhaust s « v v v v v v i it et s e e e e e e et e eee

BOLT - 5/16" x 1-1/4" NC rd. hd. square neck . - . ... ......
NUT -5/16" NC hEX « v v vttt m et vt st s mmee et anann

25

August, 1974






REF. PART NO. DESCRIPTION REQ'D
1 25- 104 NUT - 1/87" NCReX ...ttt e e e e e e e e e e e i, 1
2 o2 4 LOCKWASHER - 1/4%, , . . ...t icesertensnssseasscenasenossnas 1
3 KO 275220 STUD -valve Cover. . .o i it ittt e et e e e e e e e e e e 1
4 KO 275143 COVER “ValVE, « s s s s v s e oo s s sasaasosanscsennnssns e e e :

’ 5 KO 231032 SEAL - breather, ,.....,. f i it araeeiasareeiesenaaaann ceen 1
o g [} *ye
E KO JU040  CACKLT bretherslte. ..., ST
7 235118 FILTER -breather . . . . . . . . i i i i et it e e e e et e e e easeensananan 1
8 KO 235117 BAFFLE -breather, , v v v vt v v vt entnanenocnnnssenannsenans 1
9 KO 235047 REED -breather . .........0 i ernonennnsans e e e 1
10 KO 236631 PLATE -breather. . . v v i v ittt en et esnnreennnnnenensnonsas 1
11 KO 275144 GASKET -valvecover. . ........ e e G h et erce e 1
644 CAMSHAFT AND VALVES
14 KO 235838 VALVE - exhaust. .. .. 1
15 KO 235582 VALVE-intake. . . ..o v v vt ennnnns 1
16 KO 230170 INSERT - exhaust valve seat AL 1
17 KO 235007 GUIDE-valve..........coiun.n o 2
18 KO 235011 SEAT - valve spring 2
19 KO 235168 SPRING-valve .. ............ (I = 2
20 KO 230020 ROTATOR - valve (Furnished ARl .. i i e e 2
21 KO 240013 LOCK - valve retainer . . . ... X ........................ 2
22 KOD 235327 LIFTER ASSEMBLY . .o /oY s s e v v vt v ermennonesenensns 2
23 NSS SCREW -tappet adjustiia ) ) « v v v o it i v e n vt s s ancnnnneens 1
24 NSS LIFTER - valve % .............................. 1
25 KOE 235646 CAMSHAFT ASSE 2 L 1
26 V 34346 i
27 KO 275066 "* ;
27 KO 275067
28 KO 235053
29 KO 230265

Printed in U.S.A. February 1976



X
m
m

OO NOODAWN =

—

14
15
16
17
18
19
20
21
22
23
24
25
26
27
27
28
29

PART NO.

25-
92-
KO
KO
KO
KO
KO
KO
KO
KO
KO

KO
KO
KO
KO
KO
KO
KO
KO

104

4
275220
275143
231032
235048
235118
235117
235047
235631
275144

235838
235582
230170
235007
235011
235168
230020
240013

KOD 235327

NSS
NSS

KOE 235646

\

KO
KO
KO
KO

34346
275066
275067
235053
230265

@g@

Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 27

644 CRANKCASE BREATHER

DESCRIPTION REQ'D
NUT = 1/8 " NC heX o vttt ettt eseene et eneeaarnnnnes 1
LOCKWASHER - 1/4" . ittt e ettt aeeaeenens 1
STUD -valve COVEr. . ..ottt it see s eansanenannans 1
COVER -valve. .. ...ttt ittt i ees e s e tnsnnaannnns 1
SEAL -breather. .. v vttt ts ittt r s e e nesnannnens 1
GASKET -breather plate, . . o .o v v vt v v e et iee s neanenserosees 1
FILTER -breather . .o vt vttt et en e esese s nensaennanans 1
BAFFLE -breather. . . ... .. ..ttt ittt st e nan st ennenns 1
REED -breather .. ... ...t iiiiiiiinnennoneoeesneearans 1
PLATE -breather. . . ... .cii ittt it i s s nanncseanens 1
GASKET -valve COVEN. . v v ittt i it te e eeon s esnacnncnsnnsnns 1
644 CAMSHAFT AND VALVES
VALVE -eXhaust. . . ... iuttniineen v eesneeonnronncnsnnnns 1
VALVE-intake. . .. .....0oiveunrnnns 1
INSERT - exhaust valve seat 1
GUIDE-valve..........o.0uvnn. 2
SEAT - valve spring 2

SPRING -valve .......

LIFTER ASSEMBLY....

SCREW - tappet adj
LIFTER - valve .»
CAMSHAFT ASSE
SPRING - actuating
SPACER - cam

SPACER - 10
PlN ey PN
- valve seat

ROTATOR - valve (Furnished j alrs@@ i, 2
LOCK - valve retainer . . . . . \ ........................ 2

February 1976






o
m
o

—
QWO NIPAOAR_WN =

WWWWNNRNRNNNNNRNRNS = 2 2 a0 o
WN =00 ONIINRWN—_LOOCONOOOOTGCIO A WN =

PART NO.

NSS
KO 236763
NSS
NSS
NSS
KOA 237401
KO 235811
KO 235803
NSS
KOA 237344
KO 235003
92- 6
KO 236611
NSS
KOA 237403
KOA 237404
KOA 237405
KO 236764
KO 236765
KO 236766
KO 235868
C 18102
R 16287
40035
W 5063-S
KOB 237034
A 27001
C 18097
C 18095
131- 309
C 15060
KO 236504
KO 236509
KOA 236507
KO 236506
KO 236510
KO 236559

Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

644 CRANKSHAFT, PISTON — CONNECTING ROD

DESCRIPTION

PISTON AND ROD ASSEMBLY (Std.size) ..............
RING SET - piston (For oversize, see item 16}. ... ... ..
RING -topcompression .. .......c.covvvvu...

RING - 2nd compression (Includes expander). . . . . .

RING - oil (Includesexpander) . ..............

PISTON ASSEMBLY (For oversize, seeitem 15) . ... ...
RETAINER - piston pin . . . v v v v eee e,

PIN -piston. . . . ... i i it i i ien

PISTON . . . .
CONNECTING ROD ASSEMBLY (For undersize, see item 18)
WASHER -special . ....... ... ... ...
LOCKWASHER - 3/8" . . ... e eeenn,
SCREW -cap,connectingrod . . . .................
ROD-connecting . ...........cuuiminnnmennnnn.
PISTON ASSEMBLY - 010" oversize .. ......uovvene...
PISTON ASSEMBLY - .020" oversize . .. ...............
PISTON ASSEMBLY -.030" oversize . .........ovuuu.n.

RING SET - piston .010"" oversize
RING SET - piston .020"" oversize
RING SET - piston .030" oversize
PIN - piston .005" oversize. . ... .....

OIL SEAL - crankshaft rear . . .
BEARING - crankshaft ball . . .
KEY - 1/4" Sq. x 3/4" (Pump
CRANKSHAFT

x
m
Q
O

NM—I-‘d_&-ﬂdN—\—l—ld-—\—l—i_l-ﬂdMNN—l—l—\M.—\—i_l—\d—l

August, 1974



=0 @ =
7 \V"h’

000 € O emm

O /
MQWV CM@.\,\



REF.

NS W=

10
1
12
13
14
15
16
17
18
19
20
21
22
23
24
25
26
27
28
29
29
3
32
33
34
35
36
37
38

42
43
44
45
46
47
48
49

PART NO.
KO 236886
KO 270158
KO 270889
KO 237670
KO 237658
KO 237064
KOB 237182
KOA 237033
KO 230170
KO 235007
KO 230265
c 21814
41- 18
13- 209
192- 21
KO 235026
KO 235026
192- 19
113 6
KO 235353
173- 221
193- 26
KO 237808
192- 21
113- 207
c 14399
R 16287
40035
KO 235757
KO 235070
c 21815
192- 21
13- 207
() 18097
KO 235818
195. 545
131- 309
c
A
KO
C Z
c 14906
221 1412
129. 143
129 103
192- 21
KO 237277

Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

644 ENGINE BLOCK AND ATTACHING PARTS

DESCRIPTION

FILLERTUBE .. ...ttt ittt n et s ansannnncnnas
BOLT - cylinder head special 3/8" x 1-1/2” NChex. .. ..........
WASHER -cylinderhead bolt . ............0c0v i ernn
HEAD -cylinder. . . . . . o it ittt it i it e s s s s eanansnss
GASKET -head . . .. ...ttt it iit e ieneenneannaas
GASKET -fillertube. . . . .. i i ittt it it it et e e e enaay

BLOCK ASSEMBLY - cylinder, short (includes crankshaft,:

piston, rod assembly, camshaft, valves, bearings and plate) . . . .
BLOCK ASSEMBLY - cylinder, standardbore . . ..............
INSERT -exhaustvalve. . ... .... ..t rrann
GUIDE-valve . .. ...t ittt it et sscmnnnanneens
INSERT -intakevalve. . . ... ...ttt ieeaennn

SPACER -cylinderhead. . ... .... ...ttt ennnerenns

PLUG -expansion .......ccuuiiierenenanensoscnnnanen
1-1/2”" NChexplated. . .. ....... ...
LOCKWASHER -3/8"plated. . . . . v o i i it i e i ieeannaann

BOLT - 3/8" x

GASKET -camshaftcover . .. ............
COVER -camshaftgear. . . ............
LOCKWASHER -1/4" plated . . . ........

BOLT-1/4" x 1/2"" NCplated . ...... Q
GASKET -oilpan. . .. ..vveenen. @

SCREW - #10x 7/16” round headmachine)). . . . v v v vt v v v e e e s
LOCKWASHER - #10 internal P YRR EE RPN

BASE-oilpan..........
LOCKWASHER - 3/8" plated
BOLT - 3/8” x 1" NC socké
PLUG - oil drain .. ..

BEARING - cra
GASKET - shin
GASKET>- ¢

PLA 1
LOCK -3/8"plated. ... i e s e e e
BO 'x 1" NC plated ..... et e eaeeisasasas e

ER - special, plated 21/32” ID x 1-3/8" 0D x 1/4” . .......
T-special Marsden 5/8" . . . ...t iier it
DIPSTICK ASSEMBLY ., . s it st n e s ettt naannannens

“O"RING-dipstick. . . .« v v i it i e ittt et tiasnnnas
STRAP - lifting . .ottt i ittt er e ts e sananses
NIPPLE -oildrainextension . .........c.eivenuoancceacenas
GASKET -plug, cildrain . .....¢..iiiiiiiinnnnnnnnns
ELBOW -street . .......iviteennnensnncesnonsnnanns
NUT-3/8"NChex,jam ... ...ttt e rnnaacaaanan
NUT-3/8" NChex ......cviiiirennnerarnnsonunnnnn
LOCKWASHER -3/8" . .. it i ittt v st e nsvnassnncnnns
STUD-cylinderhead . ... ...ccvitvvenrernnannnsennnns

3

August, 1974



32




REF. PART NO. DESCRIPTION
1 KO 237727 KIT -enginegasket . ............c0 i rnaoesannns
2 R 16287 SEAL -crankshaft,rear. . . . ... ... .. ... ... ...,
3 KO 235025 GASKET -camshaftcover . . ... ........¢cocouuo..
4 KO 235353 GASKET -oilpan .. ...t iiisiiinnnennnn
5 KO 235757 GASKET - shim, bearing plate (.010”) . .. ...........
5 KO 235070 GASKET -shim (.010") ., . ... ... iiiinannnnn
6 C 18097 SEAL -crankshaft, front . . ... ... ...t rennn
7 KO 220174 GASKET -breakercover. .. .........ccuviuuen..
8 A 72100 GASKET - carburetorflange . ...................
9 A 72108 GASKET - fuelpumpflange ....................
10 KO 275341 GASKET -carburetorairhorn .. .......c¢c0vvvven-
11 KO 235048 GASKET -breatherplate. . .. .........ciivvvvnn
12 KO 275144 GASKET -valvecover. . . ... ...t
13 B 53393 GASKET - fuel strainer bowl {notused) . . ...........
14 KO 2356057 GASKET -pan{notused} ...........c0ovvireennn
15 KO 237658 GASKET -cylinderhead . ... ........cccvuvve.nn
16 KO 231032 SEAL -breather. . .. ... .. ... ... i

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

Printed in U.S.A.

ENGINE GASKET AND SEAL KIT

August, 1974






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 35

REF. PART NO.
1 C 18989
2 192- 19
3 113 6
4 KO 237677
5 KO 235652
6 KO 235207
7 C 14345
8 195- 516
9 192- 19
10 175- 436
1 KO 235901
12 113- 2
13 192- 19
14 KO 235054
15 Cc 19021
16 113 118
17 192- 20
18 195- 521
19 129- 102
1 C 18129
2 182- 525
3 192- 18
4 196- 513
5 Cc 18385
6 187- 484

@g@

Printed in US.A.

BAFFLES AND SHROUDS — 644

DESCRIPTION REQ'D
DEFLECTOR -engine air . .. .. .. euunrreeeeannonaneeensnss 1
LOCKWASHER -1/4" zincplated, . .. ...........cciiiereereennn 2
BOLT-1/4" x1/2”" NChex, zincplated. . . . ... ... iinnnn. 2
BAFFLE-cylinderhead . . . . .. ... i i i 1
BAFFLE -carburetorside air . . . . .o vt i ittt vt i m s e ieentneeennnn 1
PULLEY -starter. . .« o o it ittt ettt it s s s e nnsraanananonns 1
BELT -drive, starter-generator . . . . . ... oot i s ettt vnronnnnnaans 1
WASHER - 1/4" zincplated ... ...t iiie it inarnennnnens 4
LOCKWASHER - 1/4" zincplated . ........ ...t ennnnnnn 4
SCREW - 1/4" x 5/8" NC truss head Phillips, zincplated. . . . .. ........ 4
HOUSING -blower . ... ...ttt nannennitirsssanss 1
BOLT-1/4"x3/4"NChex, zincplated. . . . ... ..t nnns 4
LOCKWASHER -1/4" zincplated .. ....... i cieivieermenennn 4
BAFFLE-cylinder. . . .. i ittt ittt it it ie e s e s s ecannnnnans 1
SUPPORT -engineairdeflector. . .. ....... ...t vnnnnnnns 1
BOLT-5/16"x5/8"NCheX ... ...uveinnerioneernostnnannan 1
LOCKWASHER - 5/16" 1
WASHER - 5/16" plain > 1
NUT-5/16"NChex ........cc0cenuun. ) 1

SHIELD - engine heat . .
SCREW - #10 x 3/8" NF

WASHER - #10.....
SHIELD - heat, engi
SCREW - #10x1 R

\@
@@&
K

D 46
\0 ........................ 1
pan@ .......................... 2

LOCKWASHER #10 ...

August, 1974






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

CHOKE THROTTLE AND GOVERNOR

REF. PART NO. DESCRIPTION

1 C 18311 CONTROL -throttle (644) , . ... ..........cccvuuurnn.
1 c 19465 CONTROL -throttle (646) ., ... .....................
2 C 12224 HANDLE - throttlecontrol,black . . . . .. ................
3 (o 18312 CONTROL -choke (B44) . . ..... ... ivr e rnnnnenn.
3 C 18271 CONTROL -choke (646) .........ccvirirnennnnnn
4 C 14506 HANDLE - chokecontrol,white., . . ..............cc....
5 111- 1 BOLT - 10-24 x 1/2"" round head, squareneck. . . . ..........
6 192- 18 LOCKWASHER - #10Std. plated . . . . . .......cvienn...
7 129- 17 NUT-#10-24plated .. ... ... ...t
8 KO 237653 LEVER -govermor . . .ttt i ettt it et
9 15- 420 BOLT-1/4"x1-1/4" NChex .......ouvirinnnneanens

10 195- 515 WASHER-1/4"plated . . . . ... .. v urrnniennrnnnnnn

1 25- 104 NUT - 1/87 heX . . ottt st et i it ettt iananns

12 KO 235496 SPRING -governor. . .. oottt it ettt

13 192 19 LOCKWASHER -1/4"plated. . . ... ... cvirieniinnnnns

14, Cc 18098 WASHER -thrust. . . ........... e et

15 KO 275690 WASHER -wavy . ... .....0iiivnneennns

16 KO 2310562 CLAMP -swivel, Wire ... .....0uveuunn.

17 KO 235086 LEVER -speedcontrof . . . ............¢

18 KO 235085 SPACER - speed control bracket

19 KO 235084 BRACKET - high speed stop .......

20 129- 37 NUT - #10-32hex . ......... ..

21 192- 18 LOCKWASHER - 3/16" plated

22 A 10326 JOINT - ball

23 KO 235277

24 KO 235278

25 KO 235476

26 KOA 235256-S

27 Cc 18103

28 KOA 235743-S

29 KO 235125-S

30 C 18099

31 KO 231355

32 KO 235900

33 KO 235603

34 KOA 236919

35 169- 95

Printed in U.S.A.

37

August, 1974






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 39

REF. PART NO.
1 KOA 235100
2 129- 409
3 NSS
4 NSS
5 A 70090
6 KO 275341
7 177- 94
8 195- 512
9 KO 237421
REF. PART NO.
1 C 18133
2 o 11629
3 c 11545
4 c 18190
5 C 14690
6 173- 2156
7 129- 504
8 c 10678
9 214- 251
10 c 18275
11 Cc 15007
12 D 59949

Printed in U.S.A.

AIR CLEANER - 644

DESCRIPTION REQ'D
AIR CLEANER ASSEMBLY ... ..t n i iiietnnnrecnennssnanson 1
NUT -wing3/8 " NC . ....curuiveinrnssnorsononnneanas 1
BASE - air cleaner {order KOA235100). . . . . . . . . vt ivn e e i enn 1
COVER - air cleaner {order KOA235100). .. ... . ... ccvierunn 1
ELEMENT -aircleaner. .. ......ciceiossnnnnasosonnnnss 1
GASKET -airhorn. . . v v v v vt ittt e e enaansnasanaasassannsnss 1
SCREW - #10x 5/16" NF fillisterhd. . . . .. .. ...t v it nnnnnosa 3
WASHER-3/16"......... s e aaeeasete st 3
PRE-CLEANER (Optional) . ....vorvrinnnneerornmnnrrssnns 1
FUEL SYSTEM - 646
DESCRIPTION REQ'D
TANK -fuel ... ittt e et s i st ennassne s anasnansonns 1
CAP-fueltank . ... i it it v i i st s s nasrraansnanas 1
INSERT -fuelcap . .. vevveeevnnans 1
STRAP-tankmtg.. . . v v v v s v nenn 2
CUSTION -fueltank ............. 2
SCREW - 1/4 x 1-1/2" round hd. machin 2
NUT-1/4"NCsquare .......... > 2
ELBOW -fueltank. ....... . 1
CLAMP -hose . .« vvove s NN@ 4
HOSE - fuel line 44" . .. . NN s s st st nensarsennsansosas 1
HOSE -fuel line 8-1/4" . . e N ))e e v a v v e i st inn s ansonanans 1
FILTER -fuel...... % ............................. 1

February 1976



40




=)
m
m

C
KO
A
C
KO
KO
KO
F
KO
KO
10 KO
1" KO
12 KO
13 KO
14 KO
15 KO
F

©COONOTES WN -

1 KO
NSS
NSS
NSS
NSS
NSS
2 A

Printed in U.S.A,

PART NO.

21816
200380

72092

22005
200383
275231
200380

19892
200408
235448
235447
2315565
200443
200375
200439
200372

19892

236387

72108

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

CARBURETOR ASSEMBLY - 644

KIT -

KIT -

CARBURETOR - 644

DESCRIPTION

SPRING - tension, idle adjust
SCREW - idle adjust
NEEDLE - Hi Speed adjust
SPRING - fuel adjust
NEEDLE - idle adjust

GASKET - bowl bafflie

FUEL PUMP - 644 @

fuel pump (for KOA23 AN
VALVE ASSEMBLY. . . N0 v cv v s nneannan
GASKET - valve ... @ ..................

DIAPHRAGM AS t
SPRING - diaphgggnr—~

...................
.........................
.........................

SPRING -idleadjust. . . . ... i i i n e
PIN-floathinge ........ciiiiinnonnannnnne
FLOAT -carburetor . . .. v uneentrcenoennansas
BOWL -carburetor. . .. ... e evnensnenn-nanns
NUT AND GASKET ASSEM. - carburetor bowl. .. .. ..
carburetorrepair - - - - - - - ..o i e i e
INLET NEEDLE AND SEAT ASSEMBLY ..........
GASKET -bowlring . ....ccuoriiiervnaeeennns
GASKET -bowlscrew ........citeiveeaennns
PIN - floathinge ... ....c.cvouie oo sasrren

;n;;.'::::::::::::::::::::
=8

41

August, 1974



42




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 43

FUEL SYSTEM - 644
REF. PART NO. DESCRIPTION REQ'D
1 Cc 21816 CARBURETOR - (Repairspage41) .. ... ... uiiniiiann.n. 1
2 A 72100 GASKET -carburetorflange . .....coccrvennvrcnanaransnonnns 1
3 Cc 10678 ELBOW - fuel pumpandcarburetor, .. .. ..... cuvireeieananan 4
4 214- 251 CLAMP -hOSE. . . .+t v i et e v e envrsansvsnanocscaansnssssss ce.. 4
5 Cc 15007 HOSE - carburetor 5-1/4" . . ..\ ittt mararararoaansononn 1
6 192- 20 LOCKWASHER 5/16" ... ... ceeriinnrsorsssnsaanssansrrssss 2
7 113- 103 BOLT-5/16"x1"NChex ...v.vneeeeennanonas T, 2
8 KOA 236205 PUMP - fuel, 644 (Repairspage 41) . . . . . v e v v e v e e nnnten s 1
9 71- 410 SCREW - 1/4" x5/8° NCfillisterhead- . . . .......0cvrcrnvenven. 2
10 193- 60 LOCKWASHER - 1/4" . .. . i i i eneasrasteseananensssnns 2
11 KO 275341 GASKET -@irhOorn .. .. iiieniesnrnsesssaamnansssasasnnnss 1
13 A 72108 GASKET - fuel pump mounting, allmodels . ..........ccovvvnnnn. 1
14 (o] 10657 ELBOW ASSEMBLY -fueltank . . . .o it v i i s s s nncaaneosns 1
15 C 14690 CUSHION -fueltank . . v v v e oo n et sssssnnsnsnssssansranons 2
16 C 18275 HOSF-fuelline (44" . . .o . i i ien s e et natoensanssas 1
17 C 18133 TANK -fuel & . ot h e et in i anessanssnnoesonassansssnssnns 1
18 C 11529 CAP - fuel tank (includes insert) 1
19 C 11545 INSERT -fuelcap « ... v o v s s B . 1
20 Cc 18190 STRAP - fuel tank mounting . ...... 2
21 173- 215 SCREW - 1/4" x 1-1/2" NC round he, lrn b 2
22 129- 504 NUT - square 1/4”" NC ..... - @ 2
A
1 C 19276 1
1 C 19197 1
2 (o 17679 1
3 C 14728 1
4 C 17681 1
5 113- 113 1
6 192- 20 1
7 195- 621 ER -5/16" . . . . vt vasencensssaassrsasasesnosnssnsnns 1
8 195- 525 A R-3/8" L. teeeessnnsensasnssssasnnssssssssnnssns 1
9 132- 48 A - COtter 1787 X 1" e o i it s s svsasasnsssassansssseannanns 2
10 Cc 182 ROD-clutch (B44), . . .o vt iereveasenerunsassesrnannesnanss 1
10 Cc 1 ROD-ClUtCh (B46). « . v o v v i v e v vracencasonnonssunsmonsasnn 1
11 Cc GUIDE -clutchrod, 644 . .., .« .o ccneresstssnonsssassosssscs 1
11 C GUIDE -clutchrod, 646 . . ... ...c.cruisetacnnsenessosassnanns 1
12 113 07 BOLT-3/8"x1'NCheX ...vcvevanveesnccarssnnanassecsneves 2
13 195- 525 WASHER -3/8". . . i it s v e s rsnnnannsnsrnecanssarnssnsassss 2
14 131- 178 NUT -lock3/8 ' NCheX . .. ..o risanensnnnercasrsssansanss 2

Printed in U.S.A. - February 1976






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 45

CLUTCH ASSEMBLY (PTO)

REF. PART NO. DESCRIPTION REQ'D

C 19276 CLUTCH ASSEMBLY -lessscreen (644} . .. ..ot i vt e eeneneennnn 1
C 19197 CLUTCH ASSEMBLY - (B46). « + -« c vt c v v v e e tannasnaansnsan 1
1 C 165721 SCREEN -grass (644) . . v v+ v v cciiineaiencnnssssssernoneans 1
2 C 18907 HUB-clutch (644). . . . . . .o it ittt i n s ssieicra s s s 1
3 Cc 15718 PLATE -clutch (644) . . 4 vt v i vttt et e n s ncnaannaenons 1
4 164- 40 SCREW - 5/16" x 3/4"" NC flat head socket (644). . .. ........... 2
4 164- 50 SCREW - 3/8" x 3/4" NC flat head socket (646). . . ............. 2
5 193- 76 LOCKWASHER - 5/16” counter sunk ext. tooth (644) . . ......... 2
5 193 56 LOCKWASHER - 3/8' counter sunk, ext. tooth (646). . . ......... 2
6 C 23740 KIT-disc, Friction « v - v vt cv v v rne s sansanrcnranneansanns 1
7 Cc 15515 WASHER - SPHiNg. « e oo v ne v ssaneseeanssnenanonnnns 6

8 c 165657 WASHER -spacer .050 . . .. ..o vi v inen i ieaen s saaanaans UAR
9 C 22671 PULLEY AND DISC ASSEMBLY -clutch. . . .. .o i v v i e i en e 1
10 (o] 23245 BEARING -camandpulley . . .« . oot it i e .. 3

11 (o2 21596 WASHER -shim 005" . ... ittt it i e ta s iismme e UAR

1 Cc 16556 WASHER -spacer 010 . . ... .. cv i iiin i caniecananenan UAR
12 NSS CAM - clutch (service with (2) C23033 cams and (1) C23512arm). ... 2
13 o] 16786 SPRING -clutch .. ....cvvveernnnn 2
14 F 59014 RING -retaining . .....ccevunun- AN 1
15 C 18908 SPACER-hub (644). . ......... 1
16 0 2816N WASHER - 17/32"” (644) .... 1
17 Cc 18940 BOLT - 1/2” x 1-3/4" NC hex, Rrea 1
18 C 23512 ARM - engaging ..... N\ - - 1
19 C 16616 FAN - cooling (644) . . . . N - 1
20 113- 207 BOLT-3/8"x1"NCh 4
21 192- 21 4
22 C 19196 1
23 C 18263 2
24 Cc 18291 1

Printed in U.S.A, February 1976



46



]
m
m

CONOANDRWNN= =

Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

HOOD, FRAME AND GRILLE

PART NO. DESCRIPTION

C 17534 FRAME -main (B44) . .. ... ..t iinrrinerennreennsnsneenans
(o] 17533 FRAME -main (B46) . ... .....cvereremnuesnannennnneennnsns
C 17563 PAD -foot, LLH. .. ... .. i i iir i iirtiittnessneennnnnnans
Cc 18024 PAD -foot, R H. .. i i it ittt tn et anenannnns
113 207 BOLT -3/8" X 1" NC heX « v i vttt it ssensnonsneenasenanenss
192- 21 LOCKWASHER - 3/8" . ... it iiitrinneensnnsonnnnnenns v
195- 104 WASHER - 3/8" .. ittt ittt e et e sanereesarannanns
129- 103 NUT -3/8 " NC ReX v v vt it e e ieetensennononsenaroeseneenss
Cc 17598 TRAY -battery . . o vt vttt ns et s s et ararenrnronanennnn
C 16239 STRAP -batteryholddown . . . ... ...ttt it ittt it i enaannannn
113- 102 BOLT -5/16" X 3/4 " NC heX . o v v i v et v e et tarnernnnseernnnss
c 19018 PIN-axlepivot . ........... ettt ettt e,
187- 1046 BOLT-3/8"NCindented hex head. .. ....vuvnennsenenunnensnnn
219- 17 FITTING -lube . . v v it i ittt st st aeensnssnananusnens
C 17657 GRILLE-frame. . . ... i ittt ittt ittt ittt s ane e annnes
c 18201 GRILLE -insert (644). . .. ... in ittt it et ensneannnnsnencnnns
c 19375 GRILLE - insert (B46) . ... .cvvivnneineinntsnnrenernnennens
C 17656 PANEL -headlight ...................

187- 1080 BOLT - 1/4:: x 1/2" NC hex slotted, black . .

C 17653 NUT - 1/4" tinnerman

113- 206 BOLT - 3/8" x 3/4"" NC hex

192- 21 LOCKWASHER - 3/8"

C 18193 BUMPER - rubber, hood . . . ..
C 17647 PANEL-dash ............
187- 1036 BOLT - 1/4” x 1/2" NC hex se
C 17662 SUPPORT -grille.,,....

111- 340

192- 21

129- 103

C 18003

C 18586

113- 412

113- 410

113- 207

192- 23

192- 21

106

) PIN-safety. . .ottt i i e i e s e ittt r e
WASHER - B/187 . . . ittt ittt it te ca s neraenannensnens
STRIP-seal (B4B) .. ...ccvitiniiinereneecnnennanssnnoenns
PIN-attachment . .. ... ... titteneerreeennennnnenonennans

47

February 1976






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 49

SEAT, FENDERS AND TOOL TRAY

REF. PART NO. DESCRIPTION REQ'D
1 C 17488 SUPPORT -seat, front . ..o i i e in et nesanm s ateaame e 1
2 C 17485 SUPPORT -S€at, FEar . . o v v vt v ev st s s v manmman s ensorsssss 1
3 113 424 BOLT -1/2" X 1" NCREX . vttt ittt ciae e s caannns 4
5 192- 23 LOCKWASHER - 1/2" ittt e st et et ie e ettt s e aaaaanns 4
6 C 19417 TRAY “100l + v i i e ettt et e e et e e e e s 1
7 Cc 16429 PIN-SEathinge . o v v vt it e i it sansa s nasaaeas s 1
8 C 18217 Lo = N 1 1
9 C 15410 CUSHION - rubber. & o o ottt it et e e e e s e i i e s an e e e 8

10 195- 2021 WASHER -5/16" x 1-1/4" O.D. . o i i i e et et e it sttt s s e ann s 4
1 26- 524 BOLT-5/16" X 1-1/2" NCheX .. ... .cuuieernnetnnnnrnenanss 4
12 o 14534 BUMPER - 8881 & .« o st v v o vttt nnsvnsanassnannnnasasnanasss 2
13 121- 106 BOLT-5/16"x 1/2”"NChexflange .. ... ..ot innaenrenannn 14
14 C 17162 HINGE - 60at. . . . v vttt s ot it s s emaae e eenanssneenannesnes 1
16 C 14728 GRIP-ShiftIoVer & . . ottt it ittt et teseta s e e e a s 1
16 C 17456 FENDER - L.H. ... ittt ittt i iiien et snsmnan e anseses 1
16 Cc 17457 FENDER -R.H. .. ittt it tiite e e s 1
17 C 17491 LEVER -shift . . . ... ... it iiiannns 1
18 195- 2029 WASHER -7/16" x 1-1/4". . . .. ........ . 1
19 C 17216 SPRING -shiftlever . .. ........... 1
20 C 17066 WASHER -cupped . ............. 1
21 131- 178 NUT -lock 3/8"NChex ......... =~ 1
22 113- 257 BOLT 3/8" x 2-1/2” NC hex . e 1

Printed in U.S.A. August, 1974






CASE MODEIL. 644 AND 646 COMPACT WHEEL LOADERS 51

FRONT AXLE AND

STEERING GEAR

REF. PART NO. DESCRIPTION REQ'D
1 Cc 17296 AXLE -front ..o e e e 1
2 C 17399 SPINDLE - LH. oottt et e e e e e 1
3 c 17398 SPINDLE - R H. o e e e e e e 1
4 126- 32 KEY - 1/4" x 1-1/4" woodruff . .. .. i it e e e e e 1
5 C 17407 ARM -upperspindle. . . ..o ittt it e i e et 1
6 113 417 BOLT - 1/2" X 1-3/4" NC ReX. « 1 v v vt er ettt ee e e e 4
7 192- 23 LOCKWASHER - 1/2" . i s e s e e e e e, 4
8 195- 536 WASHER - 9/16" . & it i e e it e e e 1
9 C 17684 WASHER - thrust. . . .o o i i ettt et e e e e 4

10 A 59939 RING -retaining ... .ottt i it i ittt ettt e 1
1" C 12888 BUSHING -spindie. . . . . ottt i et s et e e s e eenne e 4
12 C 18248 SPACER - bearing .. v vttt ittt e e e e e e e e e 2
13 219- 17 FITTING - IUbE . o o i it i e e e et et s et e e i 4
14 C 13106 COVER -Iube fitting . . vt v ittt ittt et e s memenennnns 4
15 Cc 17401 TIE ROD ..ot i e e e e e e e 1
16 C 17402 ROD -draglink . . .. oo it i i i e i e e et e 1
17 C 17404 BALL JOINT - R.H. thread 2
18 C 11501 BALL JOINT - L H, thread 2
19 129 127 NUT-5/8"NFhex .........0..... 6
20 192- 25 LOCKWASHER-5/8". ............. 4
21 129- 327 NUT - 5/8" NF hex L.H. thread . ... /77 N\ 2
22 C 18014 WHEEL -steering. .. ....... . .. 1
23 C 12975 WASHER -5/8" ,.........N N 1
24 131 356 NUT - iock 5/8' NC hex . 1
25 Cc 18016 CAP - steering wheel . . . ., 1
26 C 15096 BUSHING - flanged nylo % 1
27 126 16 KEY - woodruff #9 . & 2
28 C 17572 SHAFT - steering . 1
29 C 17703 JOINT - UNIVErSa NS s v o vt e it et ettt et et e e e e e e 1
30 178 860 SETSCR EW .................................. 2
31 C 17255 BEARING ................................... 1
32 C 17570 I B {11 14+ 1
33 129 105 NUT k ...................................... 3
34 C 17252 RN 0T 1
35 C 17256 ; '(\\ Sthrust, universal . v .ot it e i ittt e it e e, 1
36 Cc 17257 NG -thrust o L e ittt i it e e e e e 1
37 Cc 17550 ASHER - 3/4”, universal . . . .. .ottt it e et et 1
38 (0] 5904- -retaining, universal. . ... ..t e e e e e 1
39 195- WASHER 272 1
40 A 4428 RING -retaining .. ..o oi ittt et et e et e 1

Printed in U.S.A.

August, 1974






REF. PART NO.
1 Cc 18026
2 Cc 18029
3 13- 206
4 131- 178
5 138- 92
6 c 18105
7 Cc 17541
8 13- 5
9 131- 1102
10 Cc 18278
1 c 14946
12 213- 4
13 141- 4
14 132- 310
15 C 14187
16 C 13526
17 C 18305
18 138- 77
19 Cc 18306
20 13- 412
21 192- 23
22 129. 105
1 c 10316
2 A 30064
3 C
4 132-
5 25-
6 c
7 D
8 T
9 c
10 c
1 D
12 c
NSS
13 c

Printed in U.S.A.

DESCRIPTION

LOCKWASHER - 1/2*
NUT - 1/2" NC hex

FRONT AND R

BOLT - real wheel lug

WHEEL -rim, rear . . . & .............................. 2
................................ 12
N N 7 2

G

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

BRAKE ASSEMBLY

53

February 1976






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 55

BUCKET AND ARM ASSEMBLY

REF. PART NO. DESCRIPTION REQ'D
1 C 17311 ARM ASSEMBLY -bucket lift .. ... ... .. ieeeen e, 1
2 C 17322 ARM -bucket . . ... i i e e e, 1
3 219- 20 FITTING - lube . . oo ittt ettt et e e e e e e e e e e e e 4
4 C 18249 LINK-bucketeylinder . . . ... ... ..o, 2
5 C 17328 BUCKET ASSEMBLY -loader . . .. i ii i e e eeeeeeeee o, 1
6 C 17337 ROD -arm assembly mounting . . . ..o o et neeeeeee oo 1
7 C 17987 COLLAR . e e 2
8 C 17338 PIN -cylindermounting . ............0iuunummnnnann 2
9 138- 2005 PIN -spital 1/4" X 17 L e it e e e e, 5

10 C 17334 PIN - bucket mounting, 3-6/16" L. . ... ........00uuuunnnnn. .. 2
1 Cc 17335 PIN - 4-15/16" . . i e e e 2
12 C 17336 PIN - 4-3/8" e e 1
13 195- 545 WASHER - 13/32" . i e 10
14 A 335631 RING-retaining « . ... oottt ittt ittt e e, 10
15 C 18145 BUSHING - 0ilite. . o« ot ottt it et i e e e e e e e e e e e, 2
16 195- 533 2
17 132- 71 2
18 C 12824 1

Printed in U.S.A. August, 1974



56




REF. PART NO.
1 C 13770
2 c 12713
3 C 16744
4 D 319456
5 c 13241
6 C 13385
7 221 4
8 C 13266
9 C 13211
10 C 12723
1 Cc 12722
12 C 12721
13 C 13197
14 138- 319
15 B 52144
16 126- 128
17 c 13196
18 A 50096
19 192- 19
20 113 3
21 c 12725
22 c 16339
23 C 14168
24 Cc 14644
25 Cc 12561
26 C 12552
27 c 16295
28 C 13261
29*
30"
31 C 12559
32 c 12560
33 R 17820
34 C 12561
35 131- 366
36 C 12718
37 c 14223
38 C 12965
39 C 14
40 13-
41 192-

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 57

TRANSMISSION AND FINAL DRIVE

DESCRIPTION REQ'D
CASE - transmission . .. . ...ttt e e e e e e 1
BEARING -flanged . .. .. ... vttt e e, 2
BEARING -flanged . .. .. .. ... .. . i e, 2
SEAL - aXle. . ot e e e 3
BEARING -sleeve ... ...ttt e e e e e e 1
BEARING -sleeve . . ..o ittt it e e e e e e e 1
PLUG - filler and drain 1/2" . . . . . it e e e e e i 2
SEAL -shiftrod ... ... .. i e e e e 1
BEARING -roller .. .. it e e e e e e 1
CAP -shiftrod .. ... . ... e e e e e, 1
SHAFT -axle, short R.H. ... . i e e e e e e e e 1
SHAFT -axle, long L.H. .. ... e e e e e, 1
COVER - transmission . ...ttt in et it e e e e e et e 1
PIN -roll 3/167 x 1-1/2" . e e e e e e 1
RING -retainer, axle . . ... ... it et e e e e 2
KEY -woodruff, brakeidler. . .. ... ... i e 1
GASKET - transmission COVEF. . . v v vt st e et et e e e e et e e e e ee s 1
BREATHER - transmission ............ 1
LOCKWASHER -1/4" ... ........... 6
BOLT-1/4" x3/4"NChex......... 6
FORK-shift, . .............. 1
ROD -gearshift, .......... .. 1
RING - retaining. . . ....... N Y 2
GEAR - cluster input . . . . . \ < 1
GEAR - high 41 tooth. . . . . 1
GEAR - low b5 tooth . . (~ : 1
KIT - diff. case {Inclu %4 & 35) 1
BRAKE DRUM . . /o N+ - e et et et e e e e e e e e, 1
GEAR - different'l@w {order two of each, items 29and 30). .. ... ... 2
GEAR - differe @ er two of each, items 29and 30) ............. 2
WASHER .u. ................................... 2

@ISy & L. e e 1

¢ Mdlerosslock ...ttt e e 1
B X 4-3/4" NC heX Cap. o v v v ot v e e e ee e e e e 4
I T O 0T 4
-differential L ...l e e e, 2

A HE R - spacer . .. . e e e e e UAR
EAR -brakeidler. . . ... o it e e e e e 1
RING - retainer, brake Idler . ..o v vt ittt e s e e e e e e 1
BOLT - 1/2" x 1" NC hex (transaxle mounting). . . .. . .« .o v v v ... 6
LOCKWASHER - 172 . . et e it e e e e e e 6

C12557 Differential Gears.

Printed in U.S.A.

Must be serviced in sets of four using two C12558 Pinion Gears and two

August, 1974



58




REF. PART
1 C
2 114-
3 13-
4 192-
5 C
6 Cc
7 Cc
8 218-
9 C
10 Cc
1 c
12 C
13 218
14 c
15 218
16 c
17 c
18 c
19 c
20 214
21 C
22 A
23 166-
24 171-
25 131-
26 Cc
27
27 c
28 C
29 218
30 c
31 Cc
32 214

Printed in U.S.A.

NO.

15335
200
207

21
17298
19045
17354

5066
18167
18321
18169
18160
5065
18162
596
18163
14619
14245
14195
9
19437
30095
86
247
351

14655

NSS
21497
19439

5353
18161
19438
14

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

HYDRAULIC SYSTEM 644

DESCRIPTION

LOCKWASHER - 3/8” . ...t ittt ittt e nteneareeenen
COUPLING - pump (repairs page 75) . .. oo v v e v v e nenenen
PUMP - hydraulic (repairspage 75) . .. v v vt v v v v e veencenen
KEY -square . .......ciiiirenreneonnennarnonenans
FITTING - pump out (includes 218-5006 “O" -ring) . .........
TUBE-pumptovalve ........ccueeienennnnnenens v
FITTING - hydraulic (includes 218-5007 “O* -ring} .......... .-
TUBE - valve to MOtOr, UPPeF & o i i v i et vt e s n e e eneennns
TUBE - valve to motor, lower .............00.. Peaa e
FITTING - hydraulic (includes 218-5007 “O” -ring) ..........
TUBE-valvetotee ... vv v v envenennrenncnennennsns

TEE-1-1/16" . ottt it ittt cnnsanannns
TUBE - heat exchanger to tee

HOSE - 4" L i i i e s i te st cannan

HOSE-3" ...t

CLAMP-hose.......cvevennnen.f
TUBE-pumpsuction............
SEAL - hydraulic motor to case ... . . @
SCREW - 1/2"" x 1-1/4" NC flange

NUT - lock /16" NChex . . (L. ™ ettt iinvn s e
MOTOR - hydraulic drive (fepa 20 79) . - - o it i

VALVE - hvdraulic con gpairs page 69 ) order C 21497 valve .

VALVE - hydraulic ¢ epairspage 7). ... .. hii i

RESERVOIR - oi

--------------------------

February 1976






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 61

HYDRAULIC SYSTEM 646

REF. PART NO. DESCRIPTION REQ'D
1 Cc 18064 SUPPORT - puUmp . . i e e e, 1
2 114- 200 BOLT-3/8" x 1" NF heX .. oit it e e ee e, 2
3 113- 209 BOLT -3/8" x 1-1/2 " NChex. . . oo vt v et e e e e 4
4 192- 21 LOCKWASHER - 3/8" ., ... . .ttt e i, 6
o c 18235 COUPLING - pump (repairs page 75) . ..\ ..o eenee e cnenennnnn. 1
6 C 20122 PUMP - hydraulic (repairs page 75), used S/N 9680417 and after ........ 1
6 NSS PUMP - hydraulic (repairs page 77), used prior to S/N 9680417 . . ....... 1
7 T 27067 KEY -square .......... e e i ettt et e 1
8 218- 5107 FITTING - 90° pump out (includes 218-5007 “O* - ring) ............. 1
9 Cc 18284 TUBE -pumptovalve. .. ....iuuenin e, 1

10 C 18321 FITTING - hydraulic (includes 218-5007 “O” -ring) . ............... 5
11 C 18159 TUBE - valve to motor, Upper. .. .. vuuv vt e e oo 1
12 C 18160 TUBE -valve tomotor, [ower. . .. ...ov it v s e ee e, 1
13 218- 5065 FITTING - hydraulic (includes 218-5007 Q" - rng) ..., 1
14 C 18162 TUBE-valvetotee . ..........cuiuinneennmnnnennnnnn, 1
15 218 596 TEE - 1116 i e e e e 1
16 C 18177 TUBE - heat exchanger to tee 1
17 Cc 14619 HOSE-4" ... ... ... ... o 1
18 C 14245 HOSE-3" ... . ... ... NGO 1
19 (o] 14195 EXCHANGER -heat. . .............. 1
20 214- 9 CLAMP-hose .. ................ - 6
21 C 19447 TUBE - pump suction . . . ..... A 1
22 A 30095 SEAL - hydraulic motor to case . 1
23 166- 86 SCREW - 1/2" x 1-1/4" NC flang 4
24 171- 247 SCREW - 5/16" x 1-1/4” NC_flak 2
25 131- 351 NUT - lock 5/16 NC hex % 2
26 C 14655 MOTOR - hydraulic drive%g i 1
27 NSS VALVE - hydraulic ¢ pairs page 69 ) order C21497 valve . . . ..... 1
27 C 21497 VALVE - hydrauli repairspage 71). . . ... e e, 1
28 c 19439 RESERVOIR - 0l . I« v v v ettt ee et e e et e e el 1
29 C 19438 HOSE - rubbet N e e it e 2
30 Cc 17622 SPACER S RURDSUPPOM .« v et et e e e 4
31 218- 5353 FITTIN bucket (includes 218-5006 “O*" -ring) . .. ........... 1
32 C 18161 TUB Tvalvetotee. . . ...uiiiiine e 1
33 214- 14 (o S L e e e et ettt e 4

¢
@

Printed in U.S.A. February 1976



62




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 63

HYDRAULIC SYSTEM — BUCKET CONTROL

REF. PART NO. DESCRIPTION REQ'D
1 Cc 17714 PIN - cylinder mounting .. .....ieeirnsnnnoeenseneoenneens 2
2 113- 122 BOLT -5/16" x 1-1/2" NCheX . ....vttieenenennncnnnenenenns 2
3 131- 173 NUT -lock B/16" . . . it i ettt e ettt s e tseeenaeennnns 2
4 218- 5066 FITTING - hydraulic (includes 218-5006 “O" -ring). « v v . v v v v e en e, 2
5 C 18175 TUBE -valvetobucketvalve . ... ......¢0otitinesenrcnnnernns 1
6 218- 5351 FITTING - hydraulic, bucket valve ({includes 218-5005 “O" -ring). .. ..... 2
7 C 18170 TUBE - bucket valve to leftbulkhead ............ .00 ivrunun. 1
8 C 18171 TUBE - bucket valve torightbulkhead . . ... ........0c0c. v nunnon. 1
9 218 533 FITTING - 45%, bucketeylinder . . . ... ovvvteinenneeeennnnnns 1

10 218 455 FITTING - straight, bucketcylinder. . . . ... .. oi i iut et eneenses 1
11 C 18164 TUBE - bucketeylinder. . . ... . it iin it i e s et eeeenenranns 1
12 o 18156 HOSE - bucket, cylinder .. ... ... ittt rrnerennnns 2
13 c 18304 CLIP-hose tube Mmounting. . . .. v vt ittt tennrsnsscannenns 4
14 187- 1036 SCREW - clipmounting . ... vttt s et e e s enneennnnnnn 4
15 218- 5243 TEE - bucket valve, {includes 218-5005 “O" - ring). v v v v v v e v e e e nnrnn 1
16 (o 18295 FITTING - special 45° (includes 218-5005 “O"-ring) - » - « v e v v v v e vvn., 1
17 C 18169 TUBE - bucket valve to right frontbulkhead . . . .. .........c.c.vuu.. 1
18 C 18176 TUBE - bucket valve to left front bulkhead ., . , (0N o vt rv e e e 1
19 (o 18168 TUBE - bucket valve to right rear bulkhead . SN .Y .. oo oot ent 1
20 C 18174 TUBE - bucket to valve to left front bulkhEada sy . . & v v v e e et ee v ns 1
21 C 18166 HOSE TUBE - left rear to lift arm cylinde end . ... .. ... 0 i 1
22 Cc 18157 HOSE TUBE - right rear to lift a defiyrodend . .. ............. 1
23 C 18165 HOSE TUBE - right front to liff\a inder, footend............... 1
24 C 181568 HOSE TUBE - left front to liftarmcWinder, footend ... .o vov v v e s ... 1
25 218 1254 NUT -jam 9/16" ... ..o N N it e it e e e st vnee e 8
26 218 443 FITTING - liftarm eylingd@r NSt . o e i ottt e et et e et eeeeeann 4
27 214- 262 CLAMP - hose, large . . D7 . 3
29 C 18172 HOSE TUBE - buckg toplinger, topleft ..ttt i e e e 1
30 Cc 18173 HOSE TUBE - budke der,topright ... ... ...t 1
31 218- 1255 NUT - Jam 3/ . N .ttt ettt it ittt ti ittt etasanaenan 4
32 c 18179 VALVE ¢buKetontool (repairs page 73) « « « v v evvnneernennn... 1
33 C 11527 CYL Jift drm (repairspage 81)- -+ - v v v v vttt it i i 2
34 C 11528 cylLl bucket (repairspage 81} - -+« c v vt i i i e, 1

Printed in U.S.A. August, 1974



4 \/81 / .; S
AN M ~ D
RN AN ,-'_i\_
2T ook
s p
"o = ~
A N
3 b, ] _
1 A ey
NER T Y/ 774
SAY o o~ %
S NN
\y ~ ez \L/\l/_'\ s@
~=F {

RS

-

v

U




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 65

DIRECTION CONTROL

REF. PART NO. DESCRIPTION REQ'D

1 C 21512 ARM - Control . . L i e e e e e e e e e 1

2 C 17569 LEVER -directioncontrol. . . ..o v it it it o e e e e e, 1

3 C 23514 FOLLOWER - Cam . . i ittt ittt e sttt et e te et e e, 1

4 132- 46 PIN - cotter 1/8" X 3/4" . ..t ittt e e e e 1

5 192- 20 LOCKWASHER - 5/16" . .. ittt ittt it et e e e e e e e e e, 3

6 C 19900 PEDAL -motion control . .. .o ot v n i n e e e ee e e e e P

7 C 175563 ROD -pedal control . . . .ottt ittt e e e et e et ie e 1

8 129- 102 NUT - lock B/16" NC heX .« . vttt ettt e e e e e et e ee et e 1

9 C 18277 SPRING -pedal return .. . ... .ttt it st te et e eee e e 1
10 C 17551 [ BT T o o 1
11 C 12127 BUSHING - nylon. . ..ottt e e e et e e e e e et et e e e 1
12 C 18391 WASHER - SpMiNg. « v ot ittt it e e e e e 1
13 195 b41 WASHER - 5/8" L it it i et ittt e e, 3
14 131 165 NUT - 1/27 NC REX ottt ettt et e e e e e e e e e e e e e e e i, 2
15 C 19902 BRACKET -valve Control . . .o i it ie et e et et et en e neens 1
16 C 18012 BRACKET -guide . ... ottt et e e e e et e 1
17 113 103 BOLT - 5/16" x 1" NC hex 2
18 131 176 NUT -lock 5/16”" NChex , ............ 2
19 C 19220 ROD -valvecontrol ................¢ 1
20 195. 102 WASHER-1/4". . .........c..... 2
21 Cc 19025 BALLJOINT . ............... 1
22 129 122 NUT-5/16" NFhex........ 1
23 132 320 PIN - cotter 3/32" x 3/4"" . .. 2
24 A 37247 KNOB - control lever . . ... : 1
25 C 12093 BUSHING - fliplok ...... 1
26 C 19376 WASHER - spacer, 3/32 ([ v oo et et et s e e et e e ee UAR
27 C 19377 WASHER -spacer, 17320 v i v vt ittt ittt i a et et ceeeen UAR
28 Cc 19258 SWITCH - safety (s ical pages 65and 67)\. . .. ... . o i 1

Printed in U.S.A.

February 1976



66




R )
cooNouawn- T

-
N —

CONOO L WN ==

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

BUCKET CONTROLS

PART NO. DESCRIPTION

C 17594 BRACKET - PIVOt - v it sttt v snnaeransnnneens
C 16714 BUSHING -pivotbracket ... ....citii it ininnenens
C 17596 LEVER -bucketeontrol + . v vt v ittt v v nnannenn
A 37247 KNOB -lever,bucket control . . . v v v v v v v vttt s n e e e o
195- 533 WASHER - 1727 ittt i it i ettt et ias s e enn
132- 321 PIN -cotter 1/8” X 17 & i i it ittt atnancnnnssn
o 17587 LINK-valve 4" . ... ittt it i e ts e e s nanenns
Cc 17588 LINK-valve 3-3/4" . .. ittt i et et er e
195- 521 WASHER -5/16" . . ..ttt i ittt e ettt st e aaansen
132- 320 PIN - cotter 3/32" X 3/4" . @ittt ittt e e e
C 12932 e 1
C 18845 RETAINER ... ... ittt tiennreneaneanananran

HYDRAULIC RESERVOIR MOUNTING

Printed in U.S.A.

C 18000 SUPPORT - reservoir R.H. (644)

C 18001 SUPPORT - reservoir L.H. (644)

C 18396 SUPPORT - reservoir L.H. (646)

C 18126 SUPPORT - reservoir R.H. (646)

13- 118 BOLT-5/16" x5/8" NChex.....

C 19439 RESERVOIR - hydraulic oil ..,

C 11529 CAP - reservoir with inser

C 11545 INSERT - reservoir cap

A 70100 STRAP - reservoir mount

173- 215 SCREW - 1/4” x 1-1/4' /s0und

129- 504 NUT - 1/4"" NC hex & .............

C 14690 CUSHION - reservo{f, 0 « o o v oo e,
C 14246 BRACKET - he chafger mounting. . . .......cvhenn.
187- 1251 SCREW - 1/4~ ! NC flat head phillips. . . . .........
C 14195 EXCHANGERSNRERL . « « v v vt vt envrnnnncenneannens

67

February 1976






REF. PART NO.

1 NSS
2 NSS
3 NSS
4 NSS
5 A

6 C

7 C

8 C

9 C
10 C

11 211-
12 c
13 C
14 169-
18 129-
16 c
17 C
18 c
19 c
20 218
21 A
22 221
23 129
24 Cc
25 Cc
26 193-
27 C
28 c
29 Cc
30 211-
31 171-
32 131-

7982
17440
17441
13200
17439
17438

7
17444
17443

114
531
17435
17433
17445
18852

5007

30097
841
521

18850

188563
524

18847

18854

17432

9

247
351

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 69

C 19221 HYDRAULIC CONTROL VALVE — TRACTOR

DESCRIPTION REQ'D

644 - used prior to S/N 9698059

644 - used S/N 9698139 to 9698168

646 - used prior to S/N 9698622

VALVE - tractor control {order C21497 valve) . . ... ... .. ...
BODY -valve {(order C21497 valve) . . . .. ... i vnnnn ee e
SPOOL -valve (order C21497 valve) . . . . . v v v v v v it i v e v e
SPOOL -valve (order C 21497 valve) . . . . v v v v v v v e e n e e
SEAL-"0"ring, spool . . v vt v v ernrinssessastssvenss
WASHER . ... it s it sttt et ttaa e asnneannns

DETENT -spool ...ttt iii it i i e tine s avnnncenas
COVER -detent ... .....ciiiimieeerreenennnnnnenna
BALL -steel 1/4" . . . ittt it ittt innnnennennaees
SPRING -detent .. ...ttt eneerinertinncnsasas
SCREW -detent, Cap. . . - . vttt i it e e emene et annnens
SCREW -cover . .......cvevvunn

CAP -reliefadjust . ...........

GASKET - relief adjustcap. . . .
SCREW - relief adjust . . .....
SPRING -relief . ........

BUSHING - power be . @ ......................
SEAL - “O" ring, bus&x e v
SEAL - 0" FiNg . . (rRNNG™ « + + s v v v e nennenrananaenn
PLUG-pipe 1/4" s AN e o c e vt e s e i ev e e neatnaannnn

..............................

.................................

NA) = e e e ood e od ood od oo 2 e e NN = B RN W ad b et d Pt ok e

¢
@

Printed in U.S.A.

February 1976



70




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS n
C 21497 HYDRAULIC CONTROL VALVE — TRACTOR

REF. PART NO.

1 C 21497

2 NSS

3 NSS

4 NSS

5 A 7982

6 c 17440

7 e 59376

8 c 13200

9 Cc 17439
10 Cc 17438
11 211- 7
12 Cc 17444
13 c 17443
14 169- 114
15 129- 531
16 Cc 17435
17 c 17433
18 c 21505
19 Cc 18852
20 218- 5007
21 A 30097
22 221- 841
23 195- 521
24 Cc 18850
25 C 18853
26 193- 524
27 Cc 18847
28 C 21510
29 c 21507
30 211- 9
31 C 21508
32 Cc 21509
33 c 21506
34 c 21522
35 171- 247
36 131- 351
37 c

38 c

39 Cc

Printed in U.S.A.

18851 Q.
5

644 - used S/N 9698059 and after
646 - used S/N 9698622 and after

DESCRIPTION

VALVE -tractorcontrol . . . ... .. vt eennennns
BODY - valve (order C 21497 valve) . ... .. ...
SPOOL. - valve (order C 21497 valve) . . .. ... ..
SPOOL - valve (order C 21497 vaive) ., . .......
SEAL-“0"ring,spool . . .. v i it i i e
WASHER - . .. ... ittt it iineinnns

SPACER ......... ¢ iiiiiincnennans
DETENT -spool . ... ... iiinnnnnns
COVER-detent .........c0evevennnenn
BALL -steel 1/4", . . . ... v iinnnnennn.
SPRING -detent .. .........civieeennns
SCREW-detent,cap. . .. v v e it vnnernnnns
SCREW -cover .......coviineenennnnen
CAP -reliefadjust . ...........coovvu..
GASKET - reliefadjustcap ...............

SCREW -reliefadjust .. ..........
SPRING -relief ...............
BUSHING - power beyond. . . ...
SEAL - “O" ring, bushing .. ..
SEAL-“O"ring ...... v

PLUG - pipe 1/4”. . . . .Q\N\ . S

WASHER - return. . . . X

SPRING - return .......... e
SPACER....... 4 @

SCREW -withlockwashey . ......o0vvvvnn.

KIT - relief (Includes items 28, 29, 30, 31, 32, 33 & 34)

KIT - relief (Includes items 11, 15, 16, 17 & 18) ... ..

August, 1974



72




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 73
HYDRAULIC CONTROL VALVE — BUCKET

REF. PART NO. DESCRIPTION REQ'D
1 C 18179 VALVE -bucket control . . . o i i i e et e e e e s it e e 1
2 NSS BODY -valve (order C18179wvalve} . . . .. .. .o oo it e et 1
3 NSS SPOOL -valve (order C18179valve), . . . . o v o i it i i it e e 1
4 NSS SPOOL - valve (order C18179valve). . . .. ... oo i 1
5 A 7982 SEAL-"0"ring, sPool . v o v it e e e e e e 2
6 D 40816 SEAL -0 ring, spo0l . . . o v it e e e e 2
7 221- 843 PLUG - 3/8" ..t i e e st e e e e e 1
8 C 17432 SPRING -relief & oot it e it e e e e e et 1
9 211- 9 BALL -steel B/18 " . . v it e e it e e i e et e 1
10 C 17433 SCREW -relief adjust . . v ot v it i ettt e s a et aaeaneaenn 1
11 C 17435 GASKET - adjust SCr8W . . . v i v vt e i e ve e ce e s e e eane s 1
12 129- 531 CAP - adjUST SCreW . . . o i ittt it vt e e e o sa e e e 1
13 169 114 SCREW - COVEI & ottt it ittt ettt e e 4
14 C 17740 WASHER . . .. i it ettt e e e e e 1
15 C 17741 SPRING - retlrn . . it et s e e e nan s cenasnne s 1
16 C 13200 SPACER -detent . . v ittt e it it e e e 1
17 C 17439 DETENT - spool 1
18 C 17438 COVER - detent 1
19 21 7 BALL -steel 1/4". . . ... ... .. ... . 2
20 C 17444 SPRING - detent 2
21 C 17443 SCREW - detent ~N 2
22 195- 521 WASHER -return, . ..., .. @ ...................... 1
23 C 18850 SPRING - return . . . .. Xxo ........................ 1
24 C 13200 SPACER. ......... N\ S e e e 1
25 195 510 WASHER . . .. ... A ) e e 1
26 193 524 SCREW % 1
27 C 18847 COVER - centering\_. 4 1
28 113- 17 BOLT - valve mount NY 3
29 131- 1102 NUT -lock 1/47 8 3
C 18846 KIT - spring ludes items 22, 23, 24,25,26and 27) ... ....... 1
C 18851 KIT - dete ems 14, 15,16, 17,18,19,20and 22). . . . ... ... 1

<3

Printed in U.S.A.

©
e

August, 1974






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 75

HYDRAULIC PUMP AND COUPLING — 646

REF. PART NO. DESCRIPTION REQ'D
1 Cc 20122 PUMP - hydraulic (used S/N 9680417 and after). o v v v v v v ev v v vnennen 1
2 (o4 19277 BODY ASSEMBLY - (Includesbushings) . . .. vvviiineenennrnn 1
3 Cc 19278 COVER ASSEMBLY - (Includes bushings & dowel pins) . .. ....... 1
4 126- 12 KEY -woodruff, . ., .. 0.t nnnrnensnnnnnnorrnsnnns 2
5 C 18768 RING -Snap ... iii ittt it neenneracnancearnaneneesaes 1
6 C 19281 ] Y o 1 1
7 C 18764 SEAL -pressureload. . . ... vttt ittt it et e e e 1
8 C 19279 PLATE -Wear . ... it it in s v nnareecnennoanenanananans 1
9 C 18761 GEAR-drive .. ...ttt t s it snnnersononnnnennesss 1

10 Cc 18762 GEAR-drven. . . vt ittt i ittt et tecnateanncenrenennas 1
11 C 19280 PLATE -thrust . ... .... ..ttt nrrnrnnteennennnarans 1
12 C 18769 SEAL -gasket . ... ...ttt ittt ettt tenenaanonannnn 1
13 195 2028 WASHER - . . ... ittt ittt i s teesrtnanrnseennnnns 4
14 113 233 20 1 R 4
15 221 841 PLUG - pIPE ittt i et e e 1
16 C 18235 COUPLING - pUMD &, sttt s s sttt s rsaanenteeeesnansssass 2
17 178- 858 SCREW - set 5/16" x 3/8" 4
18 NSS HUB - (order C18235). . .......... ) 1
19 NSS HUB - (order C18235). . .........¢ O 1
20 C 18258 SPIDER -coupling. . ......... 1
HYDRAULIC PUMP AND CQUP
1 c 19045 PUMP - hydraulic, ., . .. .. % 1
2 C 15729 PIN -dowel........ 2
3 c 19113 COVER -rear. . . ., (CiN 1
4 C 15731 GEAR ASSEMB - 1
5 (o 15732 0" RING . N e ¢ h e m e e e et a e e 2
6 C 15733 - push @ 1
7 C 15734 - 1
8 C 15735 1
9 C 19114 B 1
10 C 15737 1
1 Cc 15738 1
12 C 15739 1
13 C 15740 @ 1
14 13- @ 4
15 C 1920 KEY - 1/8” x 3/4" . . it ittt rsannnssntsoscannsons 1
16 C SWASHER . ..ttt it ittt t sttt et e e 4
17 C COUPLING - pump .. .. ittt i e eivennnrcarenssssssnsssnnans 1
18 NSS HUB-(orderitem 17). ..o v v i it et e it cennannnnaranrens 1
19 NSS HUB-(orderitem 17) . . . v it i it i ieneeennreaceannssannss 1
20 Cc 15036 SPIDER - (for C17298 coupling). . + v v v et v e v eeevncennannes 1
21 83- 55 SCREW - set 5/16” x 5/16” NCsockethead . ............vv... 2

Printed in U.S.A. February 1976






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 77

HYDRAULIC PUMP AND COUPLING — 646

REF. PART NO. DESCRIPTION REQ'D
1 NSS PUMP - hydraulic, C19176 (used prior to S/N 9680417) order C20122 . ., 1
2 C 20200 BODY - PUMD . . it ittt it et e e 1
3 C 20201 COVER -pUMP . ottt it ettt sttt taneaaaanansananss 1
4 126- 112 KEY -woodruff, . . ...ttt i i iin e s ne st sasnareanasaas 2
5 Cc 18768 [ T N T 4T 2 1
6 Cc 18766 SEAL-00l ..ttt ittt s et e 1
7 C 18764 SEAL -pressureload. . .. ... ittt e e e 1
8 C 19279 PLATE -Wear . . . o it it v v et v en s et nnsnnnnsnnsennns 1
9 C 18761 GEAR -drive ... i it sttt e e s s s ssasnsaaaanassnsens 1

10 C 18762 GEAR-driven. . .. ..o ittt ieeesnnennenscnnnnannsnse 1

1 C 19280 PLATE -thrust . .. ..t ittt it ronssannnrnoens 1

12 C 18769 SEAL -gasket . . v v e it eirt et e 1

13 A 7200 WASHER . .. . ittt ittt st s seneassannasesnesnnnnans 4

14 113- 274 1= 70| I 75 e 4

15 C 18235 COUPLING -pUMP & v i it iii i nee e nsansnsaaanaansnsseas 2

Printed in U.S.A. February 1976






REF. PART NO. DESCRIPTION
Cc 14655 MOTOR -hydraulic . ... ... it it s s e nnnns
1 L 30654 RING-retaining .. ......cccuctiiiiinnnenneans
2 NSS SPACER - (Seekitbelow) ... ............. ...
3 NSS SEAL - oil {Seekitbelow) . ... ...... ... ...,
4 C 14827 HOUSING ASSEMBLY . ... i ittt e i e e e e s
5 C 14837 END CAP . .. i it e e et e e e e
6 NSS SEAL - (Seekitbelow) ... ..., .. i,
7 C 14828 SHAFT -coupling .. ... it it ittt e i i
8 C 14829 DRIVE LINK .. it i et e e s i i e e nas
9 Cc 14830 PLATE -Wear . . . ...ttt it ittt et s s nsannn
10 C 14831 ROTOR ASSEMBLY ...ttt ittt et eiieeaaeens
1 C 14832 PLATE -manifold .. . ... . ... ..o i
12 C 14833 MANIFOLD & .o ottt it e e e et e e e e
13 C 14834 COMMUTATOR AND RINGSET........ ..o ...
14 NSS RING - sealing (See kitbelow) .. .. .. ... ... .. ...,
15 C 14836 SLEEVE . i et e s e e e e
16 C 14838 BOLT-3/8"x4-3/8" " NFhex . .....ouvvuerenenacen.
17 NSS WASHER - back up, .010" {see kit betlow}, ("N« -« ¢« «
C 19037 KIT-"O"ringandseal .. .............
o 19041 RING -sealing. . .. ...........
C 19038 SEAL - dirt {not used - throw away-i
C 18382 SEAL..............
C 19039 SEAL.............
L 30654 RING - retaining . . ...
C 19040 SPACER -seal......
C 19212 WASHER - back up,

Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

HYDRAULIC DRIVE MOTOR

79

N e e e e e ek i

—_— e et ed A) e e ed e

August, 1974



80




REF. PART NO.

c 11527
1 T 24080
2 T 24081
3 NSS
4 Cc 185675
5 NSS
6 NSS
7 NSS
8 T 42253
9 NSS
10 T 42254
1 T 24084
12 NSS
13 NSS
14 25- 159
15 C 18576
16 T 41499
c 11628
1 c 18573
2 131- 677
3 NSS
4 NSS
5 D 54909
6 C 18486
7 NSS
8 18487
9
10
1
12
13
14
15
16
17

Printed in U.S.A.

CYLINDER - bucket ...

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

CYLINDER — LIFT ARM

DESCRIPTION

RING-retaining . ........ccuiiieneceneennnnn
ROD-cylinder .......cciii i ansnanann
SEAL-"0"-ring,rod ., ..... ... nnnnrna
WIPER -r0d . ... i it ittt et i i s s e et e
SEAL-"0"-ring,rod ......ccinirenenrnaanan
HEAD -cylinder ......iinit it nnnnaaeanns
SEAL-head ... ...... it ittt nnann
BUSHING-head .. ......0iiviiiinennenennss
PISTON -cylinder .. ....... it erennns
WASHER -backup, piston., . .. ... 0 v i ansn
SEAL - “O" -ring, Piston . .. .. v ittt e
N L I - T
BODY -cylinder .. .......i.viiiinnnennernss
KIT - seal

CYLINDER — B(%O

.............................................

BODY - oylinder .C%).......:::: ...................
NUT - jam ..

81

EAD - cylinder
B R T 4V 1R o T

..................................

.................................

February 1976



82




REF. PART NO.
1 c 19384
2 c 19025
3 129- 122
4 192- 20
5 C 17566
6 196- 541
7 132- 48
8 A 37247
9 c 12093
10 Cc 17585
1 Cc 17250
12 13 221
13 131 178
14 C 17579
15 c 18251
16 Cc 175636
17 132- 310
18 132- 361
19 c 18154
20 c 181565
21 218- 5056
22 113 207
23 195 525
24 131- 178
25 c 19475
26 Cc 19479
27 c 19104
28 C 17732
29 NSS
30 NSS
31 NSS
c 17268
32 132 320
33 195 102

Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 83

HYDRAULIC LIFT

DESCRIPTION REQ'D

ROD - liftcontrol .. vcvven i it iatnmnereneansonannananenas 1
= R T 1 [ 1
NUT-8/16" NF heX. . . . o v it ittt et s s s snnasssnnnaennansns 1
LOCKWASHER - B/16" . . ittt ittt censnaeernnsnnsasean 2
LEVER-liftcontrol ... ... .ottt ennnnnnssnsnnnnas . 1
WASHER - 5/8" v ittt sttt et it anaersscnssnenrsecnsnnas 4
PIN-cotter 1/87 X 17 . . v it i i ittt te e tecennatsnns s asnn 1
KNOB-liftlever « o v ves it iinnsnsonsneancennsenanssnnsans 1
BUSHING-fliplock, .« o v i ittt ittt nscnnnanonnannras 1
CROSS SHAFT ASSEMBLY .. ... it eeinnrrsnoransoasnnansas 1
BRACKET -clamp. ... v s v iecnesecnnnosoosnannsonsonaneanns 2
BOLT-3/8"x7/8"NCheX ......ucueiiuvmrnenncnnernnnnesss 4
NUT -Jock 3/8" NCheX . . v i v i v s eanernnencsncnesonasansans 4
BRACKET -cylindermounting .........ccuonvevuirenranncaansns 1
PIN - cylinder mounting,rodend. . . . ... ... vttt a e 1
PIN - cylinder mounting, footend. . ... ... . i iiin it 1
PIN -cotter 1/8” x 17 ... i iisin st tacnasnsansenansansns 2
PIN -cotter 3/16 x 2-1/2" . . . . ..o v u o " 1
HOSE - valve to cylinder, short 1
HOSE - valve to cylinder, long 1
FITTING - valve (includes 2185004 ¥ ) .................... 2
BOLT-3/8"x 1" NCHeX o« cooee ol F) e cvmreennrnerernaoennans 2
WASHER - 3/8" ...t AN ettt iae e e 2
NUT - lock 3/8" NC hex . . X ........................... 2
CYLINDER - hydraulic Iift. ............................. 1

BODY -cylinder ((Coay=d v et v ne e nnasnnasssnnnns 1

ROD AND PIS EMBLY. ..ot vitenrccnnranesnnns 1

SEAL
uon . R

FOOT - cyli N+ s s s s v e e a e ey 1
. % ................................... 1
w

February 1976



- W . . %
99??5/
,/z___..%\A\V\V

&
&5

05
V=
27

AT
AN

L
—
A\ F——
&,
* L J
=
Sy
Y

RSN

O N
SR
2 &
& & °

\
V= N



REF. PART

1 R

2 A

3 192-

4 A

5 A

6 A

7 A

8 R

9 R
10 A
11 A
12 R
13 A
14 129-
15 192-
16 R
17 A
18 NSS
19 R
20 A
21 A
22 A
23 A
24 126-
25 A
26 NSS
27 A
29 A
30* NSS
31 A
32 A
33 A
34 c
35 192-
36 A
37 A
38* NSS

Retainer gasket

Printed in U.S.A,

NO.

15106
43494

20
40702
72039
72040
72038
15090
16161
72042
72048
16147
41927

18

17
16148
72043

15077
25447
40736
40736
43495

111
42127

41959
44433

43356
72046
72047
14344

116
25546
43499

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

C 16852 STARTER-GENERATOR
(DELCO NUMBER 1101875}
{Use A 70202 for Service)

DESCRIPTION

BOLT-through. ... ... ivsnernnrscrssencaoasnnas
FRAME ASSEMBLY -commutatorend. ... .....c.veeun
LOCKWASHER -5/16" . ... ..t ii it tnnsnvnarnns
KIT - stud - {(Includes items 16, 18and 19} . . .. .. ... ... ..
HOLDER KIT -groundbrush .. ..............iuevan
HOLDER KIT -insulated brush . . ... ..o vnanee-n
BRUSH ASSEMBLY . ... .v e rnceranneeanssnsen
ARM -brushpressure . . .. ..veeuvaerrrotsrreessnns
SPRING-brush arm. . . ... ¢ccovervrrsenonanssseeus
COIL ASSEMBLY -field RH. .. ........ v

STUD -armatureterminal , . .. ... ociiieevieaans
BUSHING - insulated, armaturestud . .. ... .. cco0 v o
WASHER -armaturestud .. ......cccveurssemooannn
NUT - terminal stud 12-24hex ... ..o aeannns
LOCKWASHER -terminalstud #12 . . . ... ....c v e
WASHER - insulated, field stud (Order A40702) ..........

COIL ASSEMBLY -fieldLH. ...........
STUD - field terminal (Order A40702)

BUSHING - insulated, field stud (Order A

INSULATOR - fieldcoil ,........

SCREW-10-32x 1
RETAINER ASSE
GASKET - bea
BEARII&G

felt seal no longer required when servicing with item 29.

-----------

SHOE -POIE + v v v vveeeeanenns @ .............
SHOE-pole ............ NN N 2P,
ARMATURE. ........... \ Qs iinr s
KEY - Woodruff, armature. . .................

SCREW-pole . ...... BN
BODY - starter, genera rA70202) . . ..o i i i i n
n B

FRA Y i
SPA
PU Nsfarter, generatordrive . . .. ..o e i e

HER-11/16"plated . . . . .. . i v v v e e e e
mature shaft, driveend .. ... ...

AINER -grease . . o oo v i cnnveamnaansssssnanns
BEAL -felt (Order A44433) ., . . ... i v venennnranns

=

85

February 1976



86

3
O
&
Ny

COrNNTIET

N




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 87

A 70202 STARTER-GENERATOR
(DELCO NUMBER 1101970)

REF. PART NO. DESCRIPTION REQD
1 R 15106 BOLT - through {Includes washer) ............... e e ee. 2
2 A 72104 FRAME ASSEMBLY -commutatorend, , ., ... 0vevrvereneenonane 1
3 R 15087 RING -bearingretainer., . .. ....cueeereeencanannansannans 1
4 A 25461 BEARING -commutatorend ball .. ... ..o v veenceeeennnsannns 1
5 A 72039 HOLDER KIT -ground brush. . . ... ... ..ttt innenenennaans 1
6 A 72040 HOLDER KIT -insulated brush , . ... ...... ... 1
7 A 72038 BRUSH ASSEMBLY . ... . ... ittt ernrsrenenernoresanas 2
8 R 15090 ARM -brush pressure . . .. .. .. c vt ieereeenreenananscaaeersan 2
9 R 16161 SPRING -brusharm . . ... ... ..t eieroerncrrntecaosioncsas 2

10 A 72042 COILASSEMBLY -field RIH. ... ...ttt inenensenncnnnnns 1
11 A 72048 STUD -armatureterminal . . ... v v e v v eeenesnsnasearavsss 1
12 R 16147 BUSHING -insulated, armaturestud . . . ... ..o vt tncrannsranns 1
13 A 41927 WASHER -armaturestud . ... ... .. i iniiiennereeenneanocnces 2
14 129- 18 NUT -terminal stud 12-24 hexX . . . oot vt v s v e e e s cn v s asnsonnns 4
15 192- 17 LOCKWASHER -terminal stud #12 . . .. ... iviiieneioesnennss 4
16 R 16148 WASHER -insulated, fieldstud . .......c0ii it ennnnnronenn 1
17 A 72043 COIL ASSEMBLY -field L. H. ....... it imecsnonnssnnscnaans 1
18 NSS STUD - field terminal (See Ref. 40). .. 2 N\ . co v v e eeannn 1
19 R 16077 BUSHING - insulated, field stud (Order A40 N 1
20 A 25447 INSULATOR -fieldcoil ,,......... . .................. 2
21 A 40736 SHOE -pole,plain . . ........... O ¥ S 1
22 A 40736 SHOE - pole, notched . . ..... .. @ ...................... 1
23 A 72041 ARMATURE ........... X et 1
24 126- 111 KEY - Woodruff, armature. . 2 So00 0 ¢ v c e e i ittt v tn s naammnreen 1
25 74- 610 SCREW -pole .. vt i g\ e)) e e nssesearnceoroononnnsnnn 2
26 NSS BODY - starter, generat A70202) ... e it e, 1
27 173- 237 SCREW-10-32x 172" Rd. Md/ ... ...coiiiiiirnrennnnnnnrenss 3
28 192- 18 LOCKWASHER - 3 o 3
29 A 44433 RETAINER ASSEMELY/- 3T 1
30* NSS GASKET - bearitg retainer(order A44433) . v v v v vt vt m v e et v anns 1
31 A 25441 BEAR|} N ‘(\ ,,) ............. et a e ea e 1
32 A 72046 FRAME \ MBLY -driveend . . ... ...h ittt it 1
33 A 72047 SPACER™RLUAEY ... v ittt i ittt ia i e 1
34 c 14344 P (‘ ............................. 1
35 192- 26 CKWASHER -11/16" plated , . . ... v it e ierennnnncrsnaeranss 1
36 A 25546 @ armatureshaft,driveend , . ... ..... ittt inrennnnn 1
37 A 43499 AINER-grease . .. ... .....cviurnssnernnessnossansens 1
38" NSS SEAL -felt (Order Ad4433) . ... .. ittt ittt ettt sarenrneans 1
39 NSS SPACER - armature shaft, inner , . ... .. ... ... 0iinnsacnrarnsnn 1
40 A KIT - stud (Includesitems 16,18 and 19) . . . ... ... . it ittt i et v s 1

* Retainer gasket and felt seal no longer required when servicing with item 29.

Printed in U.S.A. February 1976



88




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 89

ELECTRICAL SYSTEM — 644

REF. PART NO. DESCRIPTION REQ'D

~ 1 C 19365 HARNESS -wire . ... .. o i e 1
| 2 C 17187 WIRE - iginition switch to solenoid (yellow 8”) . ... ................ 1
3 C 14565 CABLE - battery positive (red 10-1/2") .. ... ... ....... 0. ..., 1
4 C 18267 CABLE - battery ground (black 16”) .. ... ........ ... o' .. .. 1
5 223- 20 FUSE-20amp. .. .. ittt et e e e 1
6 C 14553 SOLENOID -start ...ttt e e e e e e e 1
7 A 70221 REGULATOR -vOMage. » o oo vttt vt e e e e e e el 1

8 C 16852 STARTER - generator 12 volt, DELCO No. 1101875 . . . ... . ... .. ....
(Repairs page 85) . . v v v vt ittt e e 1

8 A 70202 STARTER - generator 12 volt, DELCONo0.110970 . . .. ... oo .. ...
(Repairspage 87) . . . . ... ittt e 1
9 C 14537 CONNECTOR -headlamp . . . .. oot e e 1
10 C 18389 GAUGE -ammeter . . .. ..ottt ittt e o et e e e 1
11 C 22571 HEADLAMP ASSEMBLY - 12 volt (Repairspage 91). .. ... ... ....... 2
12 C 18197 BATTERY - 12volt . ...t s e e e e e, 1
13 KO 231281 COIL -ignition 12volt . ... ittt it e e e e, 1
14 KO 232535 COVER -breaker contacts . . . .o oot v et ee v e me e 1
15 C 17275 WIRE - regulator ground to solenoid (white 7' )/ v o oo oo e e, 1
16 M 20007 SPARK PLUG - (Includes gasket) . ...... SN I 1
17 A 27251 GASKET -sparkplug . . ....... A T T 1
18 KO 238057 CABLE -hightension ............ 0.\ ... i 1
19 KO 230722 CONDENSER . .............. A N 1
20 C 18261 WIRE - amp. gauge to solenoi o 1
21 C 18140 WIRE - solenoid to safety swit ckb”) L. 1
22 Cc 21595 SWITCH - iginition (Includesey NNy . . .« o v e e e e ee e e 1
23 C 17763 KEY - ignition . . . B N ) 1
24 C 19055 WIRE - safety switch (blagk 2R . . . . oot e e e e e e e e e, 1
- C 19521 CLIP -wireholder N . &7 oo et e e, 2
353- 407 PLUG - hole, dash (L 07a ™+ o oo e e e e 1
1 1
2 1
3 1
4 1
5 1
6 2
7 2
8 2
9 1
10 1
11 1
12 1
13 NSS BODY L 1
14 B 50293 TERMINAL -Wire _ ..t e e e e e e 1
15 129- 105 NUT-1/2"NChex ... e e 1
16 192- 23 WASHER - 1/27 lock . ..o i i e e e 1
17 10923 WASHER -bearing. . ........coiinn e, 1
18 113 209 BOLT-3/8" x 1-1/2” NC hex, zincplated . ... ......cu' oo, 1
19 192- 21 LOCKWASHER - 3/8” zincplated . ...........commennnnnni.. 1
20 129- 103 NUT -3/8”" NChex, zincplated , .. .........0ovrmrnnnnn. 1
2 A 34046 BRACKET - mounting, taillamp. . . . ...........c. 0 0ovuuurvnrnn. 1
A 43182 KIT - switch, includes knob . . .. ... .. ottt e e e, 1

N

Printed in U.S.A. February 1976






CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 91

ELECTRICAL SYSTEM HARDWARE -644

REF. PART NO. DESCRIPTION REQ'D
1 C 14060 NUT -back up 3/4” . .ottt i et et tneearnennsanansnnannas 1
2 C 17921 NUT -escutcheon 3/4" . . . i ittt it earsnassonsssnssnnasanes 1
3 C 10836 NUT -speedtype “U' . it v st s s cennneenesnasssensasconnnns 4
4 187- 485 SCREW - #10 x 5/8" self-tappinghexX . ......ccvctinirancnn O
5 131- 629 NUT -speedtype “U" . . .ttt is et et tsssansannasosenssnes 4
6 187- 1047 SCREW - #8 x 1/2" self-tapping round head, Phillips . . ............ L. 4

C 22571 HEADLAMP ASSEMBLY ... .ttt tiernonernnsenrescesannnns 2
7 NSS RECEPTACLE - headlamp (Order C22571) ......... ..o veu 1
8 C 14306 BULB-haadlamp ..o vvevenrrontnrnssnnssenanosnssensa 1
9 C 14304 GASK headlamp. - - o e v e it ee it e ey 2

10 (o 22573 LENS BBaclamp. . c o v v vt innenrasiotontnanansansanes 1
11 113- 103 BOLT - 5/1 "% 1" NChex,zincplated « « -+ -« - vt it tivenanennnns 2
12 192- 20 LOCKWASHER - 5/16" zinc plated. . . v i s e i i s i e e 5
13 1956- 520 WASHER - 5/16" plain, zincplated. . . . . . - o ot it vt raacnaanns 2
14 129- 102 NUT -5/16" NChex, zincplated . ... cv v tnans 2
16 111- 202 BOLT-5/16" x 3/4" NC, round head, square neck. . « « . v v e v v v v cnass 1
16 11- 108 BOLT - 1/4" x 3/4’" NC, round head, squareneck ... .ccvvveesenncan 1
17 129- 101 NUT-1/4"NChex ......ccveveevennodC 1
18 113 102 BOLT - 5/16"” x 3/4” NC, zinc plated . ... 1
19 193- 70 LOCKWASHER - #10 external tooth . . 2
20 129- 122 NUT-5/16" NFhex ........... 2
21 C 14599 BRACKET - starter generator adjust, 1
22 129- 27 NUT-#10NF hex. ....... v e d 4
23 192- 18 LOCKWASHER - #10 . . ... \’ 4
24 169- 131 SCREW - #8 x 5/16" NC filli he 3
25 13- 1 BOLT-1/4" x 1/2"" NC h ated 2
26 187- 1844 SCREW - #10 x 1- 1/2" N tap. 1
27 C 18788 SUPPORT - starter - ................................ 1
28 13- 612 BOLT - 3/8" x x ................................ 2
29 192- 21 LOCKWASHER (3B . . ittt vttt israesosssnansonsaans 2
30 c 18999 - §ts \ generatoradjust. . . .. .. ittt e i e 1
31 C 17546 N S L 1
32 187- 130 BV TR 5/8" Self tapPING « o v v v v vv v e se e snereenneannnen 2
33 C 19246 DER-Ssthipswitch . . . ... ittt it i st e s s s i, 3
34 C 19258 RIP-SWITCH . . . v o e e et v eaeae e e e ecneneaee e e eeeennnns 1
35 C 18115 STRIPBWITCH, PTO . . oo eee e eeeeeaeeainenaneees 7y
36 182- 523 SCREW - #10x 7/8”binderhead . . .. .....¢ 00 ettt nnanens 3
37 1956 B13, N WASHER - #1710, . ..ttt it te et s crsaanranssanssananranas .3
38 , % ASHER - nylon 13764 it e 3
39 NUT -#I0NF SQUAre , . ... v ceerenrsnnsnnssssssensonsonnns 2
40 3 NUT - ZTONF heX ot ittt ee st s menssanannasesssnnnnn 3
BREAKER CONTACTS — 644

1 KOA 231533 LEAD - breaker contact (Includesgrommet) . . . .. .......ccvtvenn. 1
2 KO 220297 GROMMET -contactlead . . ... ....covvrvrnennanennsvsns 1
3 173- 210 SCREW - #10x 3/8 round head, zincplated . . .......c.cocvveenns 4
4 192- 18 LOCKWASHER -3/16" zincplated ........ccovitieeeceecnnonns 4
5 KO 2325635 COVER -breakercontact .. ... ....oucerennrecnnnonncansanss 1
6 KO 220174 GASKET -cover ... v vt ieiieenncennnneensonne e 1
7 187- 408 SCREW -#6x3/8"Self-Tapping . . .. v .ot v eencreronrnnsnonnsas 1
8 173- 224 SCREW-#8x 1/4"NCroundhead .........cccivrvrnnrrrnnans 1
9 193- 5 LOCKWASHER - #8internaltooth ... ... . ittt 1
10 KOA 220474 POINTSET -breakerassembly . .« « v o i v i iininecennannosnsnens 1
1 C 18100 ROD -breakercontact push . . . v v v e v v st nensnsansnesesoeensas 1

12 KO 275182 CLIP - WIF® v i st s st o e s e ens s enseasanoscanscesnsnssnssnsnn 1

Printed in U.S.A. February 1976



92

STARTER &
SOLENOID



CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

ELECTRICAL SYSTEM — 646

REF. PART NO. DESCRIPTION
1 C 18265 HARNESS -wire . . ... .. ittt i ii e senn e naarns
2 C 18283 LAMP ASSEMBLY -oilindicator . . . ... ... 0ecvereuunnn
B 50213 BULB - oil indicator 12volt, (red). . .. .. ... ... ....
3 Cc 18266 CABLE - battery positive (red 27"} . . . ..o vt it e
4 C 14566 CABLE - battery ground (black 12”) . . .. .....cc.vuvr..
5 Cc 18268 WIRE - battery positive to amp. gauge {white 14-1/2") .. ....
6 C 18401 WIRE ASSEMBLY - fused (yellow 10-3/4") . ............
7 223- 31 FUSE-30amp. ......0icovnvnentsnonnasnsnnasss
8 C 18270 WIRE - ignition switch to lights (pink 44”) . . .. ..........
9 C 14537 CONNECTOR-headlamp . ... ..........coivren.n
10 C 22571 HEADLAMP - 12volt. ... ... iienvrenencenoannas
11 C 18197 BATTERY - 12Vvolt . . ottt ittt ene e nnensnannas
12 C 21595 SWITCH - ignition (Includes key) ............c.cceu...
13 C 17763 KEY -ignition. .. ... it iineenncenncncnaares
14 C 18389 GAUGE-ammeter. . .. ........0iiteereenerncnns
15 Cc 18203 WIRE - solenoid to safety switch (black 14”). ............
16 C 19065 WIRE - safety switch to PTO switch (black 21”). . . ........
214- 1102 CLIP-wire,grille. . ... ......c.ccve..
(o 19521 CLIP - wire holder

Printed in U.S.A.

93

February 1976



®

Awarning | mporTANT | A cAuTION

% N g Torfwbk LETARMY UNLESE ¢ NGNG
N ING

AVTACHMINIS FOR
wapact

owER QR BLOCK £ LOMPONENTY

ATTORE SERVCING DR WHEN (RAVING THE

FauemenT

GENERATOR

wYoRAULE mEREAVDIR o
QiL ONLY
...... GASOLINE
~ e o
ONLY PRESSURE

TRAVEL
CONTROL

@] o

</~
)

OFF

A cauTtion

KEEP ALL SHIELDS IN PLACE.
BEFORE LEAVING OPERATOR'S POSITION:
SHIFT TRANSMISSION TO NEUTRAL

SET PARKING BRAKE

DISENGAGE ATTACHMENT CLUTCH

SHUT OFF ENGINE

REMOVE IGNITION KEY
WAIT FOR ALL MOVEMENT TO STOP
BEFORE SERVICING MACHINE.
KEEP PEOPLE AND PETS A SAFE

DISTANCE AWAY FROM MACHINE. |




]
voNownmswn - T

— e b b
WN =0

PART NO.

321- 2144
321- 2141
321- 2140
321- 1671
321- 2139
c 14539
Cc 14066
321- 2171
321- 2147
321- 2111
321- 2338
321- 1788
321- 2487

Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

DECALS

DESCRIPTION

DECAL -instrumentpanel. . . . . v ittt ittt tenenernn
DECAL -(B44) , ...ttt teetneeserornenennsennns
DECAL - (B4B) . ... .ciii it ittt esernennnennons
DECAL - “CASE", ...ttt ittt titrnenenannanann
DECAL - “CASE”, brushed aluminum . , . . . v st nwr e e uns
DECAL - oil, hydraulicreservoir . . . . . . ... ... e,
DECAL -gasoline . .......ccvvinnriviennonnnnennnnsn
DECAL -oilpressure .. .....c.ivvveeneneernenennenn
DECAL -ignitionswitch . . . .. vt it v i s st s neannnn
DECAL -attachmentdrive. . . .. it ir vt v e neneenn
DECAL -travelcontrol . . . . . .. vt it n sttt v eennenren
DECAL -rangeselector. . . ...t viiiii it innnnnnnnnn
DECAL-caution . . . vttt it it e bt tsnmsrnnnnnnnens

9%

August, 1974



26

eeesBRRn,

",



CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

WEIGHT BOX AND DRAW BAR

REF. PART NO. DESCRIPTION
1 c 17641 WEIGHTBOX ...ttt tieienenannananns
2 Cc 13360 DRAWBAR. . ... it i it ittt e
3 13- 424 BOLT-1/2"x1"NChex ... .cuviviinvncnrnnannnns
4 192- 23 LOCKWASHER - 1/2" . ... it iiii s tnnanennenns

D10 WHEEL WEIGHTS

1 NSS WEIGHT - wheel (Order as machineryitem).............
2 111 530 BOLT - 1/2"” x 2-1/2"" NC round head, square neck ZP ......
3 11- 531 BOLT - 1/2" x 2-3/4" NC round head, square neck ZP . . . ...
4 92- 8 LOCKWASHER - 1/2" . ..ttt ittt anesnsavnsas
5 129- 106 NUT - 1/2"” NC hex

Printed in U.S.A.

.............................

97

August, 1974

3



ILLUSTRATED AS VIEWED FROM
LEFT REAR OF TRACTOR

TO TRACTOR
PUMP PRESSURE PORT
646 .

_-"TO TRACTOR
- PUMP PRESSURE PORT

@"%X%? ~J



CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS

MODEL LT-16 AND LT-17 HYDRAULIC PTO KIT

REF. PART NO. DESCRIPTION
1 C 18314 VALVE - hydraulic, PTO {repairs page 101) . ........
2 218- 494 FITTING -elbow, 90° .. ... i it eieeeen .
3 218- 927 FITTING -swivel,90° . .. ... it
4 C 18287 HOSE, -valveinlet .. ........ccuiirceneneansa
5 C 18288 HOSE -valveoutlet ........... ...t nn.
6 C 18285 TUBE -PTOuvalvetotractorvalve. . .. . ... ... ....
7 C 18286 TUBE -pumptoPTOvalve (646) . ...............
7 C 18317 TUBE-pumptoPTOwvalve (644) . ... ... . c.ccvn e
8 218- 5117 FITTING - pump 90° (includes 218-5007 “O’* - ring) 644
9 C 15389 CLAMP -tubesupport . ...... oo nnsnnennns
10 113- 3 BOLT-1/4"x3/4"NChex. . .. ...t erennns
11 192- 19 LOCKWASHER 1/4” ... ... . it iiinnnnns
12 129- 101 NUT -1/4" NCREX . v vt it i ettt tieinnnnanenns
13 113- 206 BOLT-3/8"x3/4 " NCheX. ... vveieeeannaannan
14 192- 21 LOCKWASHER -3/8" ... it i i e i et i iannn e

Printed in U.S.A.

August, 1974



100




CASE MODEL 644 AND 646 COMPACT WHEEL LOADERS 101
LT-16 AND LT-17 HYDRAULIC PTO VALVE
REF. PART NO. DESCRIPTION REQ'D

C 18314 VALVE - hydraulic PTO .« .« v es et enesaeaenenenanensnenns 1
1 c 11888 BRACKET -andIe « « s v v v e eeeeeeeeeenssseesnnnneenenn 1
2 c 11889 HANDLE - VAIVE  + v v e ee e eaneeasaneenneeeanaeennns 1
3 36627 PIN-CleVis & . v v oo v v e tssseesacaneasnsanavonnasssassas 1
4 132- 5 PIN - COtter /16X 1/2” « v v e eeeeneerens e 1
5 75- 410 SCREW & . & - oes e eee e eeee e e annesanneannaees ) 2
6 92- 4 LOCKWASHER = 178 .« v v v e eeeeeeseeeeeteaeaannnesennn 2
7 221- 842 PLUG - relief 3/8" NPT v v v e v e eeeernnnenaneennneennes 1

8 D 39712 WASHER - relief, .0107. « + oo v v eeesneeaneeaneennesneenns UAR

9 A 55894 WASHER - relief, 020" « « oo oveeennnnns e UAR
10 T 40189 SPRING - TRUHET + + + v e e s e aeee e e eaeeennnennnaeanneennes 1
1 211- 11 BALL - 1elief 3/8" + o v v eee e eaeeesanne e 1
12 c 18417 SEAT - 1l « v v v e s svsen e e eeaeaeeeesannneeesananens 1
13 A 27891 SEAL-“Q"-ring, reliefseat ........cvvrsccctsrnnnnanins 1
14 C 11891 SEAL - “U™ CUD. &+ + e e e e e e e e emneanaaneae e anennens 2
15 NSS BODY AND SPOOL ASSEMBLY (order C18314 valve). . . .. ... ... 1
16 C 11895 ADAPTER = SPOOl + v v e v v eee e oo e v eeeeeenranenns 1
17 95- 4 WASHER - detent 1/4” . . . . ..., A\ A 1
18 36628 LOCKWASHER - 1/4” ... .... @ ................... 1
19 75 48 SCREW - 1/4” x 1/2" rd. hd. @8RI8~/ « « « v v v evvvanerneennns 1
20 C 11893 BONNET - 8tent « . o u o SN ) e e v seneemneneeneeennns 1
21 169 108 SCREW - bonnet #8" X X@ T 4
22 c 11901 PIN - QEtENT .« v - v s /oo e« e s e e vnnvennneeaaneennes 1
23 c 11892 1
24 C 11886 ) 1
25 c 11887 1
26 13- 206 4
27 192- 21 4

P_rinted in U.S.A.

February 1976



102




0
m
m

OO NOONDHEWN -

16
17
18
19
20

DO HEWN -

PART NO.

c 20117
219- 405
C 14722
Cc 14724
138- 309
132- 91
195- 541
c 14715
c 14991
13- 118
131- 176
8 52118
A 30338
C 14725
C 14717
C 14712
c 14703
c 14709
C 14710
138 59
Cc 16128
c 20117
C 19481
c 14976
132- 310
13 417
192- 23

Printed in U.S.A.

CASE MODEL 644 AND 646 COMPACT WHEEL LOADER

LT 26 THREE POINT HITCH 644 AND 646
FRAME, LIFT RODS AND ARMS

DESCRIPTION

HITCHPLATE ASSEMBLY. . ... ...ttt ettt ceoronnaanssarsnss
FITTING-lUbBe . . . ittt ittt it ittt eraesasananenasnananns
NUT -t rod o ..ottt i e ststs et aassssasansscanananss
ROD ASSEMBLY - R H. lift. . ...t ittt i ieneee e snnasnannen
PIN-roll 1/4 X 4" | . . .t r it itseeneesttonanaasssnanns
PIN-cotter 3/16 X 17 . . v i ettt i it ie vt es i e aassunosanannans
WASHER -plain B/8" . ... i ittt n s e teersenetonnnseanoaans
ARM -lift. . ..ttt ittt et ee e et tasacarnsaasens Cr s e e .
CHAIN-stay 190inks. . . . . ... ittt inenieeenvensocsnoanoracnns
BOLT-5/16" x5/8" NChex, zincplated. . . . ... .cnviiinevnacess
NUT -lock 5/16" NCheX .. ... vveeecenerinnronnsaassanannns
PIN KK © v e et et evsee e nnaeaeeeeannaanaenannnn e
PIN-KHK « ¢ c v e vt e eeseacnenesnsansenanonss cae e ce s eaas

103

August 1974



104




CASE MODEL 644 AND 646 COMPACT WHEEL LOADER 106

NMODEL L1726 THREE QGNT HITCH AND MQDEL
F27 HITCH ADAPTER

HYDRAULIC CONNECTIONS AND COMPONENTS

REF. PART NO. DESCRIPTION REQ'D
1 221- 1139 NIPPLE - 1787 X 3" « v s ee e eeeeeat e eneesassaaneannioannss 1
2 221 1375 ELBOW -900 & . v v eseeerenansnsnenasaseesesnsnsennnenes 1
3 t “‘).\%% “b%% '\\Vh““\\‘ﬁ\“‘\ 3 " B 2B B BB NN RN Y LI U T B B I. L3 T T K
4 C 17189 HMOSE-hydrauliclong. . . ... .cciieteennccsensnasesosanssans 1
5 218- 5291 FITTING - tee (Includes 218-5004 “O°“ring). . . « v vt v e v s ncenansness 2
S < AR AN NN N S N o N G A
) AW )9 THODN CEIHTREL L i ersasraasaataaasitaiaassaas i saaaes ~
4 c 15469 RODAND FISTON AGEMBE Y1 1140122002700077077000000 !
9 C 14692 FOOT -cylinder. . .. ...vuuuvnrennnnnn.. T
10 NSS SEAL - wiper. -\ @ LTI e !
11 NSS IIOII R'NG ........................... 1
12 NSS YOMRING .+ oveeee e 2
C 17268 KIT - seal (Consists of items 10, 11and 12). . .. .. 0uonoonn oo 1
MODEL F27 HITCH ADAPT@<®
1 C 14872 BRACKET - hitch adapter , . . . . . . RO\ o
2 C /14568 PIN - drawbar O IR YT

3 13 425 BOLT-1/2"x.3-"-l\.|é;1;x.,'zin%0..::::::::::::::::::::::: y

Printed in U.S.A. : February 1976



CASE MODEL 644 AND 646 COMPACT WHEEL LOADER 105

MODEL LT26 THREE POINT HITCH AND MODEL
F27 HITCH ADAPTER
HYDRAULIC CONNECTIONS AND COMPONENTS

REF. PART NO. DESCRIPTION REQ'D
1 221- 1139 NIPPLE - 1/8 X 3 ittt ettt et s, P 1
2 221- 1375 ELBOW-900 | .. . ittt et 1
3 C 17188 HOSE - hydraulicshort, . . .................. e r et e U |
4 Cc 17189 HOSE - hydrauliclong. . . ....... e saas et aceene e e, 1
5 218- 5291 FITTING - tee (Includes 218-5004 “O" ring). . . . . et e ce et enenas 2
6 C 19480 CYLINDER ASSEMBLY., . ... .ut it tnerineennnns Cer e R 1
7 C 19476 BODY -cylinder .............. b eesanesaaceaaaneens .o 1
8 C 19469 ROD AND PISTON ASSEMBLY. . . ..ottt i tttir e, 1
9 C 14692 FOOT-cylinder. . . ... v ine et eeeinn |

10 NSS R N T aves 1
1" NSS HO” RING L. ittt e e e 1
12 NSS B 2 111 1€ ee 2
Cc 17268 KIT - seal (Consists of items 10, 1Tand 12). . . ..o oo et e e eee e 1

MODEL F27 HITCH ADAPT@®

1 C 14872 BRACKET - hitch adapter . . ..... @ ................. Cheaa 1
2 C /14568 PIN-drawbar .......... N T 2 1
3 113- 425 BOLT - 1/2” x 3" NC hex, zinx ittt i rannreenennannnes 4

Printed in U.S.A. : February 1976



106

NUMERICAL INDEX

PART PAGE  REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
10923 89 17 A 72039 85 5 c 12561 57 34
10927 89 12 A 72039 87 5 c 12713 57 2
10934 89 3 A 72040 85 6 c 12718 57 36
16905 21 20 A 72040 87 6 c 12721 57 12
36627 101 3 A 72041 87 23 c 12722 57 1
36628 101 18 A 72042 85 10 o 12723 57 10
40035 29 20 A 72042 87 10 c 12725 57 21
40035 31 28 A 72043 85 17 c 12824 55 18
A 7200 77 13 A 72043 87 17 C 12888 51 11
A 7982 69 5 A 72046 85 32 c 12932 67 "
A 7982 71 5 A 32 c 12965 57 38
A 7982 73 5 A 33 o] 12075 51 23
A 10326 37 22 A 33 (o 13106 51 14
A 20965 89 1 A 1 c 13168 53 13
A 25441 87 31 A 1 c 13196 57 17
A 25447 85 20 A 2 c 13197 57 13
A 26447 87 20 A 8 o] 13200 69 8
A 25461 87 4 A 2 o] 13200 71 8
A 25546 85 36 A 2 C 13200 73 16
A 25546 87 36 A 9 C 13200 73 24
A 27001 29 23 A 2 3211 57 9
A 27251 89 17 A 13 13241 57 5
A 27365 31 39 B 13261 57 28
A 27891 101 13 B 5 @ 13266 57 8
A 28077 5 6 B c 13360 97 2
A 30064 53 2 B c 13385 57 6
A 30095 59 22 B \ c 13526 53 16
A 30095 61 22 B Q} c 13770 57 1
A 30097 69 21 B c 14060 91 1
A 30097 71 21 B 13 c 14066 95 7
A 30338 103 13 c 1. c 14168 57 23
A 33531 55 14 c 2 c 14187 53 15
A 34046 89 21 c 14 c 14195 59 19
A 34428 51 40 c 23 c 14195 61 19
A 37247 65 24 c 8 c 14195 67 14
A 37247 67 4 c 3 c 14222 57 39
A 37247 83 8 c 6 c 14223 57 37
A 39888 89 1 c 3 c 14245 59 18
A 40702 85 4 0898 47 32 c 14245 61 18
A 40702 87 40 11501 51 18 c 14246 67 12
A 40736 85 21 Q 11527 63 33 c 14295 45 10
A 40736 85 2 3 <) 11527 81 C 14302 89 1
A 40736 87 @ C 11528 63 34 c 14302 91
A 40736 87 % c 11528 81 c 14302 93 10
A 40855 89 c 11529 39 2 c 14303 91 10
A 41927 85 @? C 11529 43 18 c 14304 91 9
A 41927 87 c 11629 67 6 c 14305 91 8
A 41959 85 27 (o 11545 39 3 C 14344 85 34
A 42127 85 25 c 1156456 43 19 C 14344 87 34
A 43182 89 22 c 11645 67 7 c 14345 35 7
A 43356 85 31 c 11886 101 24 c 14399 31 26
A 43494 85 2 C 11887 101 25 c 14506 37 4
A 43495 85 23 C 11888 101 1 C 14534 49 12
A 43499 85 37 C 11889 101 2 C 14537 89 9
A 43499 87 37 c 11891 101 14 c 14537 93 9
A 44433 85 29 Cc 11892 101 23 C 14539 95 6
A 44433 87 29 o 11893 101 20 Cc 14553 89 6
A 50096 57 18 C 11895 101 16 C 14665 89 3
A 55894 101 9 C 11901 101 22 C 14566 93 4
A 59939 51 10 o] 12093 65 25 c 14568 106 2
A 70090 5 4 C 12003 83 9 c 14599 91 21
A 70090 39 5 c 12127 65 11 C 14619 59 17
A 70100 67 8 c 12224 37 2 c 14619 61 17
A 70202 89 8 c 12551 57 25 c 14644 57 24
A 70221 89 7 c 12552 57 26 c 14655 59 26
A 72038 85 7 C 12559 57 31 c 14655 61 ° 26
A 72038 87 7 c 12560 57 32 c 14655 79



NUMERICAL INDEX

107

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NoO. NO. NO. NO. NO. NO.
c 14690 39 5 c 16744 57 3 C 17536 83 16
(o 14690 43 15 C 16786 45 13 c 17541 53 7
c 14690 67 1 c 16852 89 8 c 17546 91 31
c 14692 105 9 c 17066 49 20 c 17550 51 37
c 14703 103 16 (o 17152 49 14 c 17551 65 10
c 14709 103 17 c 17187 89 2 c 17553 65 7
c 14710 103 18 c 17188 105 3 c 17563 47 2
c 14712 103 c 17189 105 4 c 17566 83 5
C 14715 103 8 C 17216 49 19 c 17569 65 2
C 14717 103 156 C 17250 83 1 C 17570 51 32
c 14722 103 3 C 17252 51 34 C 17672 51 28
c 14724 103 4 c 17255 51 31 C 17579 83 14
c 14725 103 14 c 17256 51 35 C 17585 83 10
c 14728 43 3 C 17257 51 36 c 17587 67 7
c 14728 49 15 c 17268 83 c 17588 67 8
c 14827 79 4 c 17268 105 c 17594 67 1
c 14828 79 7 c 17275 89 15 c 17596 67 3
c 14829 79 8 c 17296 51 1 17598 47 7
c 14830 79 9 C 17298 59 5 17622 61 30
C 14831 79 10 C 17298 75 17 17641 97 1
c 14832 79 11 c 17311 55 1 17647 47 21
C 14833 79 12 C 17322 55 <3 176563 47 17
c 14834 79 13 C 17328 55 @ C 17656 47 15
o 14836 79 15 c 17334 55 1 c 17657 47 13
c 14837 79 5 c 17335 55 1o c 17662 47 23
c 14838 79 16 c 17336 5 o] 17679 43 2
c 14872 105 1 c 17337 3@ 6 c 17681 43 4
c 14906 31 44 c 17338 8 c 17684 51 9
c 14946 53 1 c 17354 7 c 17703 51 29
c 14954 31 38 c 17398 3 c 17714 63 1
c 14976 103 3 c 1739 @ 1 2 c 17732 83 28
c 14991 103 9 c 17 51 15 C 17740 73 14
c 15007 39 11 c 51 16 C 17741 73 15 -
c 15007 43 5 c O.a4 51 17 C 17763 89 23
c 15036 75 20 7 51 5 C 17763 93 13
c 15060 29 27 c 432 71 29 c 17921 91 2
c 15006 51 26 @ 7432 73 8 C 17987 55 7
c 15335 59 1 17433 69 17 (o 18000 67 1
(o 15389 99 9 @ 17433 71 17 c 18001 67 1
C 15410 49 9 G> 17433 73 10 C 18003 47 27
c 15515 45 <j c 17435 69 16 c 18012 65 16
c 15526 9 % C 17435 71 16 C 18014 51 22
c 15556 45 c 17435 73 " c 18016 51 25
¢ 15557 45 c 17438 69 10 c 18024 47 2
c 15718 45@ 3 c 17438 71 10 c 18026 53 1
c 15719 45 9 C 17438 73 18 c 18029 53 2
c 15721 45 1 o] 17439 69 9 C 18055 47 31
C 15729 75 2 C 17439 71 9 o 18064 61 1
c 15731 75 4 C 17439 73 17 C 18095 29 25
c 15732 75 5 o 17440 69 6 C 18097 29 24
c 15733 75 6 c 17440 71 6 c 18097 31 34
c 15734 75 7 c 17441 71 7 c 18097 33 6
c 15735 75 8 c 17443 69 13 C 18098 37 14
c 15737 75 10 c 17443 71 13 c 18099 37 30
c 15738 75 1 c 17443 73 21 c 18100 91 11
c 15739 75 12 C 17444 69 12 o 18102 29 18
o] 15740 75 13 C 17444 71 12 C 18103 37 27
C 16128 103 20 C 17444 73 20 C 18105 53 6
c 16202 9 29 C 17445 71 18 C 18115 91 35
c 16239 47 8 C 17456 49 16 c 18121 25 1
C 16295 57 27 C 17457 49 16 C 18126 67 3
c 16339 57 22 C 17485 49 2 C 18129 35 1
c 16429 49 7 C 17488 49 1 C 18133 39 1
C 16616 45 19 C 17491 49 17 C 18133 43 17
c 16682 43 11 C 17533 47 1 c 18140 89 21
C 16714 67 2 C 17534 47 1




108

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
c 18145 55 16 (o 18284 61 9 C 18853 N 25
C 18154 83 19 C 18285 a9 6 C 18854 71 28
Cc 18155 83 20 C 18286 99 7 Cc 18907 45 2
C 18156 63 12 Cc 18287 29 4 C 18908 45 15
C 18157 63 22 C 18288 99 5 C 18940 45 17
Cc 18168 63 24 C 18291 45 24 o 18989 35 1
Cc 18159 59 11 C 18295 63 16 C 18999 91 30
C 18169 61 11 c 18299 53 3 C 19018 47 10
o 18160 59 12 o] 18300 53 12 C 19021 35 15
C 18160 61 12 Cc 18301 53 9 C 19025 65 21
C 18161 59 30 Cc 18304 63 13 C 19025 83 2
C 18161 61 32 C 18305 53 17 (o 19037 79
C 18162 59 14 C 18306 63 19 (o 19038 79
C 18162 61 14 C 18311 37 1 C 19039 79
C 18163 59 16 C 18312 37 3 Cc 19040 79
C 18164 63 11 C 18314 99 1 C 19041 79
Cc 18165 63 23 Cc 18314 101 C 19045 59 6
Cc 18166 63 21 C 18317 19045 75 1
c 18167 59 9 C 18321 19055 89 24
c 18168 63 19 Cc 18321 19055 93 16
Cc 18169 63 17 C 18382 19104 83 27
Cc 18170 63 7 C 18385 19113 75 3
Cc 18171 63 8 C 18389 C 19114 75 9
" C 18172 63 29 c 18389 C 19115 75 16
C 18173 63 30 C 18391 C 19169 b 12
C 18174 63 20 C 18396 C 19170 5 8
C 18176 63 b C 18401 C 19193 53 10
C 18176 63 18 C 18417 C 19196 45 22
Cc 18177 61 16 C 18486 3 Cc 19197 43 1
(o 18179 63 32 C 18487 B C 19197 45
Cc 18179 73 1 C 18 C 19204 45 12
Cc 18190 39 4 C 01887 C 19207 75 15
C 18190 43 20 C C 19212 79
C 18193 47 20 (o] o 19220 65 19
C 18197 89 12 C 6 C 19246 91 33
C 18197 93 11 @ 586 C 19254 91 38
C 18201 47 14 @ 18627 C 19258 65 28
C 18203 93 15 O 18628 C 19258 91 34
C 18214 25 3 Q:% 18629 C 19276 43 1
C 18215 25 @ 18733 C 19276 45
c 18216 25 QD c 18761 C 19277 75 2
C 18217 49 Cc 18761 C 19278 75 3
C 18235 61 @ C 18762 C 19279 75 8
C 18235 75 6 C 18762 C 19279 77 8
C 18235 77 15 C 18764 c 19280 75 11
C 18246 25 1 C 18764 C 19280 77 11
C 18248 51 12 C 18766 c 19281 75 6
c 18249 55 4 C 18768 C 19365 89 1
Cc 18250 25 4 C 18768 C 19375 47 14
" C 18251 83 15 C 18769 C 19376 65 26
c 18258 75 20 c 18769 c 19377 65 27
C 18261 89 20 Cc 18788 C 19384 83 1
C 18263 45 23 Cc 18825 C 19411 47 34
C 18265 93 1 C 18845 C 19417 49 6
C 18266 93 3 C 18846 C 19437 59 21
o 18267 89 4 C 18847 (o 19438 59 31
C 18268 93 5 C 18847 c 19438 61 29
Cc 18270 93 8 C 18847 C 19439 59 28
C 18271 37 3 Cc 18850 C 19439 61 28
C 18275 39 10 C 18850 c 19439 67 5
C 18275 43 16 C 18850 C 19447 61 21
Cc 18277 65 9 C 18851 C 19465 37 1
C 18278 63 10 C 18851 C 19469 105 8
C 18279 43 10 C 18852 C 19473 31 43
C 18280 43 10 C 18852 C 19475 83 25
C 18283 93 2 C 18853



"IUMERICAL INDEX

109
PART PAGE  REF. PART PAGE REF, PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
c 19476 105 7 c c 20535 21 34
c 19479 83 26 c c 20536 13 23
c 19480 105 6 c c 20540 13 25
c 19481 103 2 c C 20541 13 26
c 19521 89 c c 20544 17 3
c 19521 93 c c 20545 17 4
c 19900 65 6 c c 20546 17 5
(o] 19902 65 15 c C 20547 17 6
c 20117 103 1 c c 20548 21 33
c 20122 61 6 c c 20549 17 8
c 20122 75 1 c c 20551 17 1
c 20200 77 2 c c 20552 17 1
c 20201 77 3 c C 20553 17 24
c 20219 1" 23 c o] 20554 17 25
c 20223 11 1 c c 20555 17 19
c 20228 1 6 C Cc 20556 17 18
c 20229 1 7 c c 20557 17 20
c 20233 1 10 c C 20562 17 23
c 20247 15 36 c 20563 17 23
c 20248 13 27 c C 20564 5 19
c 20252 13 2 c 20564 17 26
c 20262 13 4 c 20565 17 40
c 20263 13 31 c c 20566 17 37
c 20264 13 31 o] c 20568 17 39
c 20265 15 31 c (o 20569 19 2
c 20266 15 31 c c 20570 17 29
c 20267 13 5 C c 20572 19 4
o 20271 13 9 c c 20573 19 5
c 20272 13 10 c c 20574 17 36
c 20276 15 40 c c 20577 17 38
c 20277 15 40 c c 20579 17 13
C 20293 15 38 c 37 c 20580 19 28
c 20294 15 39 c : c 20582 19 29
c 20308 1 4 c 39 c 20584 19 30
c 20309 17 7 o 20585 21 14
c 20310 17 2 2 c 20586 23 6
c 20312 17 10 c 20587 23 2
c 20314 17 12 c 20588 21 35
c 20317 1 5 c 20589 23 1
c 20318 21 23 = c 20590 21 7
c 20320 . 17 @ 2 (] c 20591 21 1
c 20321 21 c C 20592 21 2
c 20322 17 c c 20593 21 3
C 20323 17 @p c c 20594 21 5
c 20325 1 1 c c 20596 21 8
c 20327 1 9 c c 20597 21 9
c 20330 17 41 c c 20599 21 10
c 20331 17 43 C c 20604 21 1
c 20332 21 27 c c 20605 19 3
(o] 20342 1 1 c C 20608 19 10
c 20343 21 26 c C 20610 19 6
c 20344 21 19 c C 20611 19 13
c 20348 21 17 c c 20613 19 15
c 20349 21 18 c C 20614 19 31
c 20351 1 1 c c 20615 23 4
c 20352 1" 11 c c 20616 19 7
c 20357 1 1 c c 20617 21 15
c 20358 1 1 c c 20620 19 8
c 20372 19 17 c c 20621 19 9
c 20373 1 11 c c 20622 19 16
c 20374 5 17 c c 20624 19 21
c 20374 19 14 c c 20625 19 27
c 20379 1 12 C c 20626 19 26
c 20380 1 13 o c 20627 19 23
c 20381 1 14 c c 20628 19 24 ,
c 20382 1 17 c c 20630 ‘5 16



110

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
C 2063t 5 18 C 235047 27 9
C 20632 5 22 C 235048 27 6
C 20634 5 14 C 235048 33 11
Cc 20645 9 11 Cc 2356053 27 28
Cc 20647 9 15 Cc 235054 35 14
C 20650 9 19 C 235057 33 14
C 20651 9 20 C 235070 31 29
C 20653 9 1 (o 235070 33 5
C 20655 15 C 235084 37 19
Cc 20658 5 23 Cc 235085 37 18
C 20660 5 15 c 235086 37 17
C 20663 23 7 c 235117 27 8
C 20664 23 12 Cc 235118 27 7
C 20665 23 17 C 235125-S 37 29
C 20666 23 18 c 235168 27 19
Cc 20667 23 19 C 235207 35 6
C 20668 23 20 C 235277 37 23
C 20669 23 30 Cc 235278 37 24
C 20670 23 16 (o 236353 31 20
C 20671 23 15 c 2363563 33 4
C 20672 23 14 C 235447 41 10
o 20673 23 13 o] 35448 41 9
C 20674 23 21 D 235476 37 25
o 20675 23 27 D 235496 37 12
C 20676 23 25 D 235582 27 16
C 20677 23 26 D 2356603 37 33
C 20678 23 8 D 236631 27 10
Cc 20679 23 24 D 236652 35 5
C 20680 23 23 D 235748 31 42
C 20682 23 28 D 235757 31 29
C 20683 23 9 D 235757 33 5
o 20684 23 31 D 235803 29 8
Cc 20685 23 22 F 235811 29 7
C 20686 23 10 F 235818 31 35
C 20687 23 11 F 235838 27 14
C 20689 7 KO 235868 29 17
C 20691 7 3 KO 235900 37 32
C 20693 7 5] KO 235901 35 1
C 20694 7 6 K 236387 41 1
C 20699 7 22 236504 29 28
C 20700 7 12 236506 29 31
C 20701 7 13 O 236509 29 29
C 20704 7 16 236510 29 32
C 20705 7 1 D K 236559 29 33
c 20707 7 IS KO 236611 29 13
(o 20708 7 KO 236763 29 2
C 20709 7 KO 236764 29 16
Cc 20711 7 7 KO 236765 29 16
C 20712 7 11 KO 236766 29 16
Cc 20713 7 28 KO 236886 31 1
C 20715 7 30 KO 237064 31 6
C 20716 7 31 KO 237277 31 49
C 20718 7 33 KO 237421 5 11
C 20735 9 14 KO 237421 39 9
Cc 20738 9 8 KO 237653 37 8
C 20739 9 9 KO 237658 31 5}
C 20740 9 2 KO 237658 33 15
. C 20754 15 KO 237670 31 4
C 20755 15 KO 237677 35 4
C 21497 59 27 KO 237727 33 1
C 21497 61 27 KO 237808 31 23
C 21497 69 1 KO 238067 89 18
C 215056 69 18 KO 240013 27 21
C 21506 69 33 KO 270158 31 2
C 21507 69 29 KO 270889 31 3
C 21508 69 31 KO 275066 27 27
C 21509 69 32 KO 235026 31 17 KO 275067 27 27



NUMERICAL INDEX

11
PART PAGE  REF. PART PAGE  REF. PART PAGE  REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
HARDWARE CODE NUMBERS
KO 275143 27 4 113 113 43 5
KO 275144 27 1 113- 118 35 16
KO 275144 33 12 13- 410 9 13 113 118 67 4
KO 275182 91 12 13- 410 17 27 113- 118 103 10
KO 275220 27 3 13- 414 21 12 113 122 63 2
KO 275231 41 5 13- 416 17 32 113 206 47 18
KO 275341 33 10 13- 424 5 20 13 206 53 - 3
KO 275341 39 6 13- 436 15 35 13 206 09 13
KO 275341 43 11 13- 516 17 42 13 206 101 26
KO 275690 37 15 13- 528 17 15 113- 207 31 25
KOA 220474 91 10 13- 536 17 16 13- 207 31 33
KOA 231533 91 1 13- 540 75 14 113- 207 43 12
KOA 235100 39 1 13- 612 91 28 13- 207 45 20
KOA 2352565 37 26 13- 620 23 3 113- 207 47 3
KOA 235743-S 37 28 13- 632 5 24 113- 207 a7 28
KOA 236205 43 8 14 612 17 33 113 207 59 3
KOA 236507 29 30 15- 420 37 9 113 207 83 22
KOA 236919 37 34 25- 104 27 1 13- 209 31 14
KOA 237033 31 8 25- 104 37 1 13 209 61 3
KOA 237344 29 10 25- 118 19 1 209 89 18
KOA 237401 29 6 25. 159 81 14 3 221 83 12
KOA 237403 29 15 25- 1312 53 5 233 75 14
KOA 237404 29 15 26- 524 49 11 <3 3 257 49 22
KOA 237405 29 15 41- 18 31 1 113 274 77 14
KOB 237034 29 22 61- 510 25 13- 410 47 28
KOB 237182 31 7 61- 512 25 50 113- 412 47 28
KOD 235327 27 22 71- 410 43 13 412 53 20
KOE 235646 27 25 74. 610 87@ 113 417 51 6
L 30654 79 75- 48 19 113 417 103 5
L 30654 79 1 75- 410 5 113- 424 49 3
M 20007 89 16 83- 55 7 21 113 424 57 40
o) 2815-N 45 16 92- @ 1 6 113- 424 97 3
0 5904-AB 51 38 92- 5 21 113 425 105 3
0 5999-AB 21 21 92- 17 28 114- 200 59 2 .
R 13338 11 22 92- © 21 4 114- 200 61 2
R 15077 85 19 9 \ 21 13 121- 3 19 22
R 15077 87 19 92> & 4 27 2 121- 106 49 13
R 15087 87 3 4 101 6 126- 9 11 8
R 15090 85 8 5 17 17 126- 12 75 4
R 15090 87 8 S 6 5 26 126- 16 1 20
R 15106 85 1 C> ] 6 17 44 126- 16 51 27
R 15106 87 :9 92- 6 23 5 126- 32 51 4
R 16147 85 92- 6 29 12 126- 111 85 24
R 16147 87 92 7 11 25 126- 111 87 24
R 16148 85 92- 8 97 4 126- 112 77 4
R 16148 87 @ 95- 4 101 17 126 128 57 16
R 16161 85 9 111- 1 37 5 129 17 37 7
R 16161 87 9 11- 108 91 16 129 18 85 14
R 16287 29 19 11- 202 91 15 129- 18 87 14
R 16287 31 27 11- 204 25 8 129- 27 9 21
R 16287 33 2 111 340 47 24 129- 27 .19 12
R 17820 57 33 11- 530 97 2 129- 27 19 25
T 24080 81 1 11 531 97 3 129 27 91 22
T 24081 81 2 113 1 91 25 129 37 37 20
T 24084 81 1 13- 2 35 12 129- 37 91 40
T 27067 61 7 13 3 57 20 129- 77 5 10
T 27809 53 8 13 3 99 10 129- 77 91 39
T 40189 101 10 113 5 53 8 129 101 91 17
T 41499 81 16 13 6 31 19 129- 101 99 12
T 42253 81 8 113 6 35 3 129 102 35 19
T 42254 81 10 113 17 73 28 129 102 65 8
v 34346 27 26 113- 102 a7 9 129- 102 91 14
w 5063-S 29 21 113 102 91 18 129- 103 31 47
113 103 43 7 129- 103 47 6
13 103 65 17 129. 103 47 26
113 103 91 11




112

NUMERICAL INDEX

PART PAGE REF. PART PAGE REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO. NO. NO. NO.
129- 103 89 20 138- 309 103 5 192- 20 43 6
129- 105 47 30 138- 319 57 14 192- 20 65 5
129- 105 51 33 138- 2005 bb 9 192- 20 83 4
129- 105 63 22 141- 4 53 13 192- 20 85 3
129- 105 89 15 164- 40 45 4 192 20 91 12
129- 105 97 5 164- 50 45 4 192- 21 31 18
129- 122 65 22 166- 86 59 23 192- 21 31 24
129- 122 83 3 166- 86 61 23 192- 21 31 32
129- 122 91 20 169 61 7 17 192- 21 31 48
129- 127 51 19 169- 74 19 20 192- 21 45 21
129- 143 31 46 169- 95 37 35 192- 21 47 4
120- 327 51 21 169- 97 7 1 192- 21 47 19
129 409 39 2 169- 108 101 21 192- 21 47 25
129- 504 39 7 169- 114 69 14 192- 21 47 29
129- 504 43 22 169- 114 71 14 192- 21 59 4
129- 504 67 10 169- 114 73 13 192- 21 61 4
129- 513 13 11 - 21 89 19
129- 518 25 9 21 91 29
129- 521 71 23 21 99 14
129- 631 69 15 21 101 27
129- 531 71 15 23 47 29
129- 531 73 12 23 49 5
129- 665 7 26 23 51 7
129- 665 19 1 23 53 21
129- 900 5 1 23 57 41
131- 159 47 36 23 89 16
131- 165 47 30 23 97 4
131- 165 65 14 23 103 6
131- 173 63 3 25 51 20
131- 176 65 18 26 87 35
131- 176 103 1 45 25 6
131- 178 43 14 116 856 35
131- 178 49 21 4 89 8
131- 178 53 4 5 91 9
131- 178 83 13 26 31 22
131- 178 83 24 56 45 5
131- 309 29 26 60 43 10
131- 309 31 37 70 91 19
131- 351 59 25 76 45 5
131- 3561 61 25 524 69 26
131- 351 69 3 524 71 26
131- 3561 71 524 73 26
131- 356 51 14 19 18
131- 366 57 102 65 20
131- 629 91 5 102 83 33
131- 677 81 2 104 47 5
131 1102 53 9 510 73 25
131 1102 73 29 512 39 8
132- b 101 4 513 5 2
132- 46 65 4 513 .35 4
132- 48 43 9 513 91 37
132- 48 83 7 ‘515 35 8
132- 49 53 4 515 37 10
132- 71 55 17 520 91 13
132- 91 103 6 521 35 18
132- 310 53 14 521 43 7
132- 310 83 17 521 47 33
132- 310 103 4 521 67 9
132- 320 65 23 521 69 23
132- 320 67 10 521 73 22
132- 320 83 32 525 43 8
132- 321 67 6 525 43 13
132- 361 83 18 525 83 23
136- 2 19 19 533 55 16
138- 59 103 19 533 67, 5
138 77 53 18 536 51 8
138- 92 53 5 541 65 13



NUMERICAL INDEX

113

PART PAGE  REF. PART PAGE REF.
NO. NO. NO. NO. NO. NO.
195 541 83 6 222 1014 9 16
195- 541 103 7 223 20 89 5
195- 545 31 36 223 31 93 7
195- 545 55 13 321- 1571 95 4
195- 2021 49 10 321- 1788 95 12
195 2028 75 13 321- 2111 95 10
195 2029 49 18 321- 2139 95 5
195. 2115 51 39 321- 2140 95 3
211- 5 17 9 321- 2141 95 2
211 7 69 11 321- 2144 95 1
211- 7 71 11 321- 2147 95 9
211- 7 73 19 321- 2171 95 8
211- 9 69 30 321- 2338 95 11
211- 9 71 30 321- 2487 95 13
211 9 73 9 353- 407 89

211- 11 101 11

211- 14 11 3

213 4 53 12

214 9 59 20

214- 9 61 20

214- 14 59 32

214- 14 61 33

214- 251 5 13 @3
214- 251 9 18

214- 251 39 9

214- 251 43 4

214- 262 63 27 \%
214- 1102 93

218- 443 63 26

218 455 63 10 %
218- 494 99 2 &

218 533 63 9 @

218 596 59 15

218- 596 61 15

218 927 99 3 S

218 1254 63 25 \

218 1255 63 31

218 5007 69 20

218 5007 71 20 @

218 5056 83 21

218 5065 59 13

218 5065 61 1 @?ﬁ

218 5066 59

218 5066 63

218 5107 61

218 5117 99@

218 5243 63 15

218- 5291 1056 5

218- 5351 63 6

218 5353 59 29

218 5353 61 31

219 17 47 12 .
219 17 51 13

219 20 55 3

219 405 103 2

221- 4 57 7

221- 13 17 21

221. 14 17 22

221- 841 69 22 \
221- 841 71 22

221- 841 75 15

221- 842 101 7

221- 843 73 7

221 1139 105 1

221 1375 105 2

221 1412 31 45




P
£




